SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Plot on Channel 6535 MHz

Plot on Channel 6695 MHz

Spectrum %1 Spectrum '%’
RefLevel 17.21 dBm  Offset 28.21d8 Mode Auto Sweep RefLevel 17.19 dBm  Offset 28,19 d8 Mode Auto Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -11.94 dBm RBW 300.000 kHz Peak Power -12.78 dBm RBW 300.000 kHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit Range Low Rangeup | RBw | Frequency | PowerAbs | PowerRel |  ALimit
41,004 MHz | -31.428 MHz |_300.000 kHz 6.49699 GHzZ 62.41dBm | -50,98 dB -10.48 B 41,004 MHz | -31.428 MHz |_300.000 kHz 6.66345 GHz 62.77 dBbm EEEEED) -9,99 OB
31428 MHz | -20.952 MHz | 300.000 kHz 650361 GHz -62,36 dBm -50,42 dB -10,47 dB 31428 MHz | -20.952 MHz | 300.000 kHz 6.66361 GHz 62,90 dBm 50,02 dB -10.07 db
-20.952 MHz | -11.476 MHz | 300.000 kHz 652348 GHz -46,26 dBm -3432dB | -14.28d8 -20.952 MHz | -11.476 MHz | 300.000 kHz 6.68348 GHz -47.06 dBm -34.27dB | -14.24dB
-11.476 MHz | -10.476 MHz | 300.000 kHz 652357 GHz -45.84 dBm -33,90 dB -14.81 d8 -11.476 MHz | -10.476 MHz | 300.000 kHz 6.68357 GHz -46.72 dbm -33.94 0B -14.85 db
10.476 MHz 11,476 MHz _ 300.000 kHz | 6.54643 GHz -55.42 dBm | -43.48 dB -24.39dB | 10.476 MHz 11,476 MHz _ 300.000 kHz | 6.70643 GHz -55.98 dBm__ -43.20 dB__ -24.11 dB
11,476 MHz 20,952 MHz | 300,000 kHz 5.55503 GHz -62,25 dBm -50,31d8 -22,42 dB 11,476 MHz 20,952 MHz | 300,000 kHz 6.71583 GHz 60,70 dBm -47.92 b -20.03 db
20952 MHz | 31,428 MHz | 300.000 kHz | 6.56630 GHz | -6280dBm | -50.86dB  -11.00d8 20952 MHz | 31,428 MHz | 300.000 kHz | 6.72639 GHz | 62,87 dBm | -50.09dB  -10.12dB
31.428 MHz 41,504 MHz | 300.000 kHz 557074 GHz -62.60 dBm -50.86 db -10.86 db 31.428 MHz 41,504 MHz | 300.000 kHz 6.73016 GHz -62.85 dbm -50.07 db -10.07 db
—
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RefLevel 17,82 dBm  Offset 28.82 d8 Mode Auto Sweep RefLevel 17,54 dBm  Offset 28,54 d8 Mode Auto Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -11.65 dBm RBW 300.000 kHz Peak Power -13.72 dBm RBW 300.000 kHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  aLimit
#1600 MHz | -31,200 MHz | 300.000 kHz 6.86343 GHz 6199dBm | -50,35dB -10.35d8 || |[__-#1.232 MHz | -30.924 MHz _300.000 kHz 6.96338 GHz 61,52 dbm ~47.80 0B -7.80 OB
-31,200 MHz | -20,800 MHz | 300.000 kHz 5.86384 GHz -62,01 dBm -50,36 dB -10,41d8 30,924 MHz | 20,616 MHz | 300.000 kHz 5.96420 GHz 61,46 dbm 47,75 dB -7.90 db
-20.600 MHz | -11.400 MHz | 300.000 kHz 6.88348 GHz -46,01 dBm -3436dB | -14.26dB 20,616 MHz | -11.308 MHz | 300.000 kHz 6.98357 GHz -44.30 dBm -31.17dB | -11.07 dB
11400 MHz | -10.400 MHz | 300.000 kHz 5.88364 GHz -45,35 dBm -33,70 dB -14.53 dB -11.308 MHz | -10,308 MHz | 300.000 kHz 6.98373 GHz 44,61 dbm -30.80 dB -11.72 0B
10,400 MHz | 11,400 MHz _ 300.000 kHz | 6.90636 GHz -54.74 dBm -43.10 dB -23.93d8 | 10.308 MHz 11,308 MHz _ 300.000 kHz | 7.00627 GHz -56.15 dBm | 42,43 dB__ -23.27 dB
11,400 MHz 20,800 MHz | 300,000 kHz 591534 GHz -59,83 dBm -48,18 dB -20,57 d 11,308 MHz 20,616 MHz | 300,000 kHz 7.01549 GHz 61,59 dbm 47,87 db -19.98 db
20,800 MHz | 31,200 MHz | 300.000 kHz | 6.92616 GHz | -6173dBm | -50.08dB  -10.13d8 20616 MHz | 30,524 MHz | 300.000 kHz | 7.02588 GHz | 63.08dBm  -49.37 B 542 db
31.200 MHz 41,600 MHz | 300.000 kHz 56.92990 GHz -61.65 dbm -50.01 db -10,01 dB 30.924 MHz 41,232 MHz | 300.000 kHz 7.02646 GHz -63.02 dbm -43.25 db -5.29 dbs
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Spectrum Emission Mask standard: None

Peak Power -12.77 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aLimit
42,064 MHz | -31.548 MHz |_300.000 kHz 7.05306 GHz 6313 dBm | -50,36 dB -10,36 dB
31548 MHz | 21,032 MHz | 300.000 kHz 7.06358 GHz -63.08 dBm -50,31dB -10,45 d
-21.032 MHz | -11.516 MHz | 300.000 kHz 7.08344 GHz -46,58 dBm -3420dB | -14.17dB
-11516 MHz | -10.516 MHz | 300.000 kHz 7.08353 GHz -46,68 dBm -33.91d8 -14.82 dB
10,516 MHz | 11,516 MHz _ 300.000 kHz | 7.10647 GHz -55.82 dBm | -43.05 dB | -23.96 dB |
11516 MHz 21,032 MHz | 300,000 kHz 7.11589 GHz -62,93 dBm -50,16 dB -22,20 dB
21032 MHz | 31,548 MHz | 300.000 kHz | 7.12651 GHz | -63.39dBm | -50.62dB  -10.67dB
31.548 MHz 42,064 MHz | 300.000 kHz 7.12802 GHz -63.39 dBm -50.62 db -10.62 db
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

EUT Mode

802.11ax HE20 106RU54

Plot on Channel 6415 MHz

Plot on Chann

el 6515 MHz
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Ref Level 16,56 dém  Offset 27.96 dB Mode Auto Sweep Ref Level 17.34 dm  Offset 26,34 dp Mode Auto Sweep
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CF 6.415 GHz 1001 pts Span 83.584 MHz CF 6.515 GHz 1001 pts Span 83.776 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -13.59 dBm RBW 300.000 kHz Peak Power -12.64 dBm RBW 300.000 kHz
RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit RangeLow | RangeUup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
41,752 MHz | -31,344 MHz | 300.000 kHz 6.38111 GHz -63,00 dbm -45,41 db -5.41db 41888 MHz | -31.416 MHz | 300.000 kHz 5.47552 GHz 62,24 obm 43,61 ch -5.61db
-31.344 MHz -20.896 MHz 300.000 kHz 6.38378 GHz -63.00 dBm -49.41 dB -9.55 d8 -31.416 MHz -20.944 MHz 300.000 kHz. 6.48371 GHz -62.27 dBm -43.64 db -9.78 d8
20,896 MHz | -11.448 MHz | 300.000 kHz | 6.39415 GHz 6276 dBm | -49.16 dB 21,20 dB 20,944 MHz | -11,472 MHz | 300.000 kHz 6.49410 GHz 62,17 dBm 43,53 dB 21,57 dB
11,448 MHz | -10,448 MHz | 300.000 kHz £.40360 GHz -55,97 dBm -42,37 dB -23,28 dB -11.472 MHz | -10,472 MHz | 300.000 kHz 550357 GHz 55,33 dbm 42,70 b -23.61d8
10,448 MHz 11,448 MHz | 300.000 kHz 642640 GHz -46,73 dBm -33.18 dB -14,09 dB 10,472 MHz 11,472 MHz | 300.000 kHz 652643 GHz -46.05 dBm -33.42 dB -14,33dB
11,448 MHz 20,896 MHz | 300.000 kHz 6.42649 GHz -47.17 dbm -33.58 dB -13.54 dB 11,472 MHz 20,544 MHz | 300.000 kHz 652651 GHz -46.52 dBm -33.89 dB -13.85 db
20.896 MHz | 31.344 MHz | 300.000 kHz | 6.44630 GH2 | -62.74 dBm | -49.15 d@ || -9.20 d8 ] 20.944 MHz | 31,416 MHz  300.000 kHz 6.54637 GH2 -62.63 dBm -48.99 dB -10,04 d8 ]
31.344 MHz 41,792 MHz | 300.000 kHz 6.44889 GHz 62,79 dBm -49,20 dB 9,20 dB 31.416 MHz 41,888 MHz | 300.000 kHz 6.54688 GHz 62,61 dBm -49.98 db -9.98 dB
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Ref Level 17.54 dm  Offset 26,54 dp Mode Auto Sweep Ref Level 17.53 dém  Offset 26.93 d Mode Auto Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Peak Power -11.70 dBm RBW 300.000 kHz Peak Power -11.83 dBm RBW 300.000 kHz
RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | RangeLow | RangeUup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

41872 MHz | -31.404 MHz | 300.000 kHz 6.82263 GHz -62,45 dbm -50.75 db -10,75 db 41632 MHz | -31,224 MHz | 300.000 kHz 5.84183 GHz 62,12 obm -50.26 o -10.26 db
-31.404 MHz -20.936 MHz 300.000 kHz. 6.82364 GHz -62.43 dBm -50.74 dB -10.79 d8 -31.224 MHz -20.816 MHz 300.000 kHz. 6.84390 GHz -62.18 dBm -50.34 dB -10.49 dB
20,936 MHz | -11.468 MHz _ 300.000 kHz 6.83411 GHz 62.00dBm | -50.31dB 22,34 dB 20,816 MHz | -11,408 MHz | 300.000 kHz 6.85433 GHz -60.42 dBm -48.58 dB -20.76 dB
-11468 MHz | -10,468 MHz | 300.000 kHz 5.84358 GHz 54,12 dBm -42,42 dB -23,33d8 11,408 MHz | -10,408 MHz | 300.000 kHz 5.86363 GHz 54,23 dbm 42,40 db 2323 dB
10,450 MHz 11,468 MHz | 300.000 kHz 5.86642 GHz -44,45 dBm -32.77 dB -13,68 dB 10,408 MHz 11,408 MHz | 300.000 kHz 6.88637 GHz -44.34 dBm -32.50 dB -13.34dB
11,468 MHz 20,536 MHz | 300.000 kHz 5.86651 GHz -45.,93 dbm -34,23 db -14.20 db 11,408 MHz 20,816 MHz | 300.000 kHz 5.88645 GHz 44,75 dbm -32.96 dB -12.92 db
20.936 MHz | 31,404 MHz | 300.000 kHz 6.88636 GH2 -62.41 dBm | -50.71 dB || -10.76 d8 ] 20.816 MHz | 31.224 MHz | 300.000 kHz 6.90610 GHZ -61.58 dBm -49.75 dB -9.89 dB
31.404 MHz 41,872 MHz | 300.000 kHz 6.89574 GHz -61.93 dBm -50,23 dB -10,23 dB 31.224 MHz 41,632 MHz | 300.000 kHz £.91018 GHz -61.67 dBm -49.84 dB -9.84 db
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Plot on Channel 7115 MHz
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Spectrum Emission Mask standard: None
Peak Power -12.95 dBm RBW 300.000 kHz
Rangelow | RangeUp | REW | Frequency | Powerabs | PowerRel |  alimit
42,016 MHz | -31,512 MHz | 300.000 kHz 7.07429 GHz -63.25 dBm -50,30 dB -10,30 dB
31512 MHz | -21,008 MHz | 300.000 kHz 7.08361 GHz -63,30 dBm -50,34 dB -10,49 dB
-21.008 MHz | -11.504 MHz | 300.000 kHz 7.09403 GHz 62,74 dbm -45.,78 db -21.62 db
-11.504 MHz | -10.504 MHz | 300.000 kHz 7.10354 GHz -55.75 dBm -42,79 dB -23,70 dB
10.504 MHz 11,504 MHz | 300.000 kHz 7.12646 GHz -46.58 dBm -33.63 dB -14.54 dB
11,504 MHz 21,008 MHz | 300,000 kHz 7.12655 GHz -46,95 dBm -33,99 dB -13.96 dB
21.008 MHz 31,512 MHz | 300.000 kHz 7.14639 GHz -63,43 dBm -50,48 dB -10.62 dB
31,512 MHz 42,016 MHz | 300.000 kHz 7.14765 GHz -63.48 dBm -50.53 db -10,53 db
—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

EUT Mode 802.11ax HE40 FullRU

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz

Spectrum ‘%‘ Spectrum ‘%‘
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.57 dBm RBW 1.000 MHz Peak Power -6.99 dBm RBW 1.000 MHz
RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
82,976 MHz | -62,232 MHz 1.000 MHz 5.80443 GHz -58.57 dbm -52.,00 db -12,00 db -92.848 MHz | -62,136 MHz 1.000 MHz 5.14228 GHz -58.41 cbm 51,42 cb -11.42 db
-62.232 MHz 41,488 MHz 1.000 MHz 5.90285 GHz -58.68 dBm -52.11 d8 -12.16 d& -62.136 MHz 41,424 MHz 1.000 MHz 6.14295 GHz -58.48 dBm -51.48 dB -11.53 d8
41,488 MHz | 21,744 MHz 1.000 MHz | 5.94317 GHz -44,75dBm | -38.18 dB -18.15 dB 41424 MHz | 21,712 MHz 1,000 MHz 6.18321 GHz ~4+4.90 dBrm -37.90 dB 1767 dB
21744 MHz | 20,744 MHz 1,000 MHz 5.94334 GHz -44,20 dBm -37.64 dB -19,30 dB 21712 MHz | 20,712 MHz 1,000 MHz 5.16337 GHz -44,23 dbm -37.24dB -18,90 dB
20744 MHz 21,744 MHz 1,000 MHz 5.3B666 GHz -44,02 dBm -37,46 db -19,12 db 20,712 MHz 21,712 MHz 1,000 MHz 5.22663 GHz 44,85 dbm -37.87 b -19.54 db
21.744 MHz 41,488 MHz 1.000 MHz 5.98683 GHz -44.,99 dbm -38,42 db -18,39 db 21,712 MHz 41,424 MHz 1.000 MHz 5.20679 GHz -45.41 dbm -38.41 0B -18,38 db
41.488 MH2Z | 62,232 MHZ 1.000 MHz | 6.02715 GHz | -58.87 dBm | -52.30 dB || -12.35d8 ] 41.424 MH2Z | 62,136 MHZ 1.000 MHz 6.26705 GHZ -58.38 dBm -51.39 dB -11.44 dB ]
62.232 MHz 82,976 MHz 1,000 MHz 6.04242 GHz -58.80 dBm -52,24 dB -12.24d8 62.136 MHz 82,848 MHz 1,000 MHz 6.28528 GHz -58.17 dBm 51,17 o 11,17 d
— —
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Ref Level 16,57 dém  Offset 27.97 db Mode Auto Sweep Ref Level 17.26 dm  Offset 26.26 db Mode Auto Sweep
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CF 6.405 GHz 1001 pts Span 164.608 MHz CF 6.445 GHz 1001 pts Span 164.864 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.67 dBm RBW 1.000 MHz Peak Power -6.36 dBm RBW 1.000 MHz
RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
82,304 MHz | 61,726 MHz 1.000 MHz 6.32311 GHz -57.28 dbm -50,61 db -10,61dB 92,432 MHz | 61,824 MHz 1.000 MHz 6.36260 GHz -57.35 dbm -51.02 cb -11.02 cb
-61.728 MHz 41,152 MHz 1.000 MHz 6.34335 GHz -57.31 dBm -50.63 dB -10.68 d8 -61.824 MHz 41,216 MHz 1.000 MHz 6.38326 GHz -57.43 dBm -51.07 dB -11.12 dB
41152 MHz | 21,576 MHz 1.000 MHz 6.38334 GHz -4384dBm | -37.16dB -17.13d8B 41,216 MHz | -21,608 MHz 1.000 MHz 6.42331 GHz ~4+4.08 dBrm -37.71 0B -17.68 dB
21576 MHz | -20.576 MHz 1,000 MHz 5.38351 GHz -42,98 dBm -36,31d8 -17.98 dB 21,608 MHz | -20,608 MHz 1,000 MHz 5.42348 GHz -43,50 dbm -37.13dB -18.80 db
20,576 MHz 21,576 MHz 1,000 MHz 5.42643 GHz -43,34 dbm -36.66 db -18,33 db 20,608 MHz 21,608 MHz 1,000 MHz 5.46652 GHz -44,08 dbm -37.72 b -12.38 b
21,576 MHz 41,152 MHz 1.000 MHz 5.42666 GHz -44.09 dbm -37 .42 db -17.38 dB 21,608 MHz 41,216 MHz 1.000 MHz 5.46660 GHz -44.99 dBm -38.63 dB -18.60 db
41.152 MHZ | 61,728 MHZ 1.000 MHz 6.46665 GHZ -57.23 dBm | -50,55 dB || -10,60 d8 ] 41.216 MHZ | 61,824 MHZ 1.000 MHz 6.50674 GH2 -57.38 dBm -51.02 dB -11.06 dB
61.728 MHz 82,304 MHz 1,000 MHz 6.48327 GHz -57.15 dBm -50,48 dB -10,48 dB 61.824 MHz 82,432 MHz 1,000 MHz 6.50707 GHz -57.36 dBm 51,00 B -11.00 dB
— —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Plot on Channel 6485 MHz

Ref Level 17.26 dem
SGL Count 100/100

Offset 28.26 dB Mode 4uto Sweep

Plot on Channel 6525 MHz

Ref Level 17.26 dem
SGL Count 100/100

Offset 28.26 dB Mode 4uto Sweep

Spectrum Emission Mask standard: None
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Spectrum Emission Mask standard: None

Peak Power -6.64 dBm RBW 1.000 MHz Peak Power -6.82 dBm RBW 1.000 MHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit Range Low Rangeup | RBw | Frequency | PowerAbs | PowerRel |  ALimit
-83.104 MHz | -62,328 MHz 1,000 MHz 6.41777 GHz -57.44dBm | -50.80 dB -10,80 dB -82.144 MHz | 61,608 MHz 1,000 MHz 644540 GHz ~57.26 dBm 50,44 0B “10.44 0B
62,326 MHz | -41.552MHz 1,000 MHz £.42278 GHz -57.44 dBm -50.80 dB -10.84 d8 6L608 MHz | -41.072 MHz 1,000 MHz £.46347 GHz 57.27 dBm 50,44 dB -10.42 dB
41,552 MHz | -21.776 MHz _ 1.000 MHz 6.46314 GHz -44,33 dBm -37.75dB | -17.71d@ 41072 MHz | -21.536 MHz _ 1.000 MHz 6.50338 GHz -44.04 dBm -37.21dB -17.18.dB
21776 MHz | -20.776 MHz | 1,000 MHz 6.46331 Ghz -42.77 dBm -37.13 d8 -18.79 dB 21536 MHz | -20.536 MHz | 1,000 MHz 56.50355 GHz -43.41 dBm -36.50 dB -18.25 dB
20776 MHz | 21.776MHz | 1.000MHz 6.50669 GHz | -43.04dBm | -36.39dB  -1B.06dB 20536 MHz | 21,536 MHz | 1,000 MHz 654645 GHz | -43.94dBm 37,1108 -18.78.0B
21776 MHz 41552 MHz | 1,000 MHz 6.50686 GHz -43,55 dBm -36.91d8 -16.88 dB 21536 MHz 41,072 MHz | 1,000 MHz 6.54662 GHz -44.59 dBm -37.76 dB -17.73dB
41552 MHz | 62.328MHz | 1000 MHz | 6.54724 GHz | 57.91dBm | -5127dB  -11.31d8 41072 MHz | 61608 MHz | 1,000 MHz | 658653GHz  -57.68cBm | -50.86dh  -10.591dB
62,328 MHz 63,104 MHz | 1.000 MHz 554774 GHz -57,64 dBm -51.19 dB -11.19 dB 61,608 MHz 62,144 MHz 1,000 MHz 6.60410 GHz -57.60 dBm -50.77 dB -10.77 dB
-
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Spectrum %1 Spectrum '%’
Ref Level 17.26 dBm  Offset 28.26 d8 Mode Auto Sweep RefLevel 17.16 dBm  Offset 28,16 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.44 dBm RBW 1.000 MHz Peak Power RBW 1.000 MHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit Power Abs Power Rel ALimit
-83.008 MHz | -62,256 MHz | 1,000 MHz 6.49390 GHz 57.03dBm | -49.59 dB 9,59 de | X 57.48 0B 83 0B 10,83 0B
62.256 MHz | -41.504 MHz 1,000 MHz £.50283 GHz -57.22 dBm -49.78 d8 0,83 d8 BLESE MHz | -41,104 MHz £.62343 GHz -57.50 dBm 50,95 dB -11.00 dB
41,504 MHz | -21.752MHz _ 1.000 MHz 654317 GHz -45.31 dBm -3786dB | -17.83de -41.104 MHz | -21.552 MHz | 6.66337 GHz -43.78 dBbm -37.13dB -17.10dB
21752 MHz | -20.752 MHz | 1,000 MHz 654333 Ghz -44,32 dBm -36.87 dB -18.54 dB 21,552 MHz | -20.552 MHz 666353 Ghz -43.20 dBm -386.55 dB -18.21dB
20752 MHz | 21,752 MHz | 1000 MHz 658667 GHz _ 4456dBm | -37.12dB -1B.79dB 20552 MHz | 21.552 MHZ | 670647 GHz  -4351cBm | -36.860B  -18.52dB
21.752 MHz 41504 MHz | 1,000 MHz 6.58683 GHz -45,36 dBm -37.92 dB -17.89d8 21552 MHz 41,104 MHz 6.70663 GHz -44.26 dBm -37.61dB -17.58 dB
41504 MHz | 62.256MHz | 1000 MHz | 6.60717 GHz | S760dem | -50.16dB | -10.21dB 41104MHz | 61,656 MHz | 1,000 MHz | 674657 GHz  -57.59cBm  -51.04dh  -11.09dB
62,256 MHz 63,008 MHz | 1.000 MHz 56,6283 GHz -57.58 dBm -50.14 dB -10.14 dB 61656 MHz 62,208 MHz | 1.000 MHz 6.75101 GHz -57.66 dBm -51.01 dB -11.01dB
-
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Plot on Channel 6845 MHz

Plot on Channel 6885 MHz

Spectrum %1 Spectrum '%’
Ref Level 17,66 dBm  Offset 28.66 d8 Mode Auto Sweep Ref Level 17,56 dBm  Offset 28.56 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit qheck PARS “Limit Jheck
10 diwony 10 dRmzar
od od
i / i ]
-10 dBm { -10 dBm
/] ‘ ]
-20 dem - i a0 d T
]
o [ L[ o - [
7 X =
Sod sod
] L./ N
-0 dB 60 dBm
70 dBm 70 dBm
CF 6.845 GHz 1001 pts Span 164.224 MHz | |( CF 6.885 GHz 1001 pts Span 164.864 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.91 dBm RBW 1.000 MHz Peak Power -6.19 dBm RBW 1.000 MHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | powerRel |  aLimit
82,112 MHz | 61,584 MHz 1.000 MHz 6.78202 GHz 5753 dBm | -50.62dB -1062d8 || |[__-92.432 MHz | -61.82% MHz 1.000 MHz 6.82227 GHz ~57.25 dbm ~51.06 0B ~11.06 B
61584 MHz | -41.056 MHz 1,000 MHz £.78350 GHz -57.55 d&m -50.64 d -10.69 d8 6L.B24 MHz | 41,216 MHz 1,000 MHz £.82326 GHz 57.31 dBm S1.12dB 1117 dB
41056 MHz | -21.528 MHz 1,000 MHz 6.82333 GHz -44,31 dBm -3740dB | -17.36dB 41216 MHz | -21.608 MHz _ 1.000 MHz 6.86331 GHz -43.42 dBm -37.23dB -17.20dB
21,528 MHz | -20.528 MHz 1,000 MHz 56.82356 Ghz -42,79 dBm -36.88 dB -18.54 dB 21,608 MHz | -20.608 MHz 1,000 MHz 5.86348 Ghz -42.80 dBm -36.70 dB -18.37 dB
20.528 MHz | 21,528 MHz 1.000 MHz 686644 GHz -42.19 dBm__ -35.28 dB | -16.95dB | 20.608 MHz | 21,608 MHz 1.000 MHz 6.90652 GHz -42.86 dBm__ -36.67 dB__ -18.34 dB
21528 MHz 41,056 MHz 1,000 MHz 6.86661 GHz -42,91 dBm -36.00 dB -15.97dB 21,608 MHz 41.216 MHz 1,000 MHz 6.90669 GHz -43,68 dBm -37.49 dB -17.45 dB
4LDS6 MHz | 61,584 MHz | 1,000 MHz | 6.90650 GHz | -56,95dBm | -50.04dB  -10.09dB 41216 MHz | 61,824 MHz | 1,000 MHz | 6.94674 GHz | 56.64dBm | 50450 -10.50 dB
61584 MHz 62,112 MHz 1,000 MHz 5.92555 GHz -56,94 dBm -50.03 dB -10.03 dB 61824 MHz 62,432 MHz 1,000 MHz 6.96685 GHz -56.24 dBm -50.05 dB -10.05 dB
-
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Report No. : FR3N2802H

Plot on Channel 6925 MHz

Plot on Channel 7005 MHz

pectrum 2 pectrum oo
Ref Level 17,56 dBm  Offset 28.56 d8 Mode Auto Sweep Ref Level 17,56 dBm  Offset 28.56 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
“Limit Jheck PABS “Limit Jheck
10 dRmzar 10 dRmzar
od od
-10 dBm L -10 dBm
f il fr_ -
-20d = l; -20d
‘- I
-30 dey —= 'JJ} \" - =~ -30 dey - J —
40 dB - — -0 dai — —
— 7 T — — 7
50 d o — —
- 7
60 dBm -60 dBm
70 dBm 70 dBm
CF 6.925 GHz 1001 pts Span 165.12 MHz | |( CF 7.005 GHz 1001 pts Span 164.032 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.25 dBm RBW 1.000 MHz Peak Power -9.88 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aLimit Range Low Rangeup | RBw | Frequency | PowerAbs | PowerRel |  ALimit
-82.560 MHz | -61,920 MHz 1,000 MHz 6.86116 GHz -57.08 dBm ~49,63 db EXERD) -82.016 MHz | 61,512 MHz 1,000 MHz 6.94177 GHz 56,65 0Bm ~46.77 0B 6.7 0B
-61.920 MHz -41.280 MHz 1.000 MHz 6.86216 GHz -57.20 dBm -40,05 di -10,00 d& -61.512 MHz -41,008 MHz 1.000 MHz 6.94373 GHz -56.58 dbm -46.60 db -6.84 dB
41280 MHz | -21.640MHz  1.000 MHz 6.90328 GHz -44,63 dBm -37.38 db -17.35 dB 41008 MHz | -21.504 MHz 1,000 MHz 6.98341 GHz -45.10 dBbm -35.21dB -15.18 dB
21640 MHz | -20.640 MHz | 1,000 MHz 6.90344 GHz -42,92 dBm -36.66 dB -18.33 d8 21,504 MHz | -20.504 MHz 1,000 MHz 6.98358 Ghz -44.39 dBm -34.50 dB -16.17 dB
20640 MHz | 21,640 MHz | 1,000 MHz 6.94656 GHz | 4421dBm | -3696dB  -16.63dB 20504 MHz | 21,504 MHz | 1,000 MHz 702642 GHz | -46.02 dBm 36,1308 | -17.800B
21,640 MHz 41280 MHz | 1,000 MHz 6.94672 GHz -44.75 dBm -37.50 dB -17.47dB 21504 MHz 41,008 MHz | 1,000 MHz 7.02659 GHz -46.35 dBm -36.47 dB -16.43dB
41.280 MHz | 61,920 MHz 1.000 MHz 6.98684 GHz | -56.11 dBm -48,86 dB | -8.01d8 41.008 MHz | 61,512 MHz 1.000 MHz 7.06643 GHz | -58.40 dBm -48.52 dB -8,56 dB
61920 MHz 62,560 MHz | 1.000 MHz £.98700 GHz -57.58 dBm -50.32 dB -10.32 dB 61512 MHz 62,016 MHz | 1.000 MHz 7.06856 GHz -58.31 dBm -48.43 dB -8.43 dB
-
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Date Dat 15:36:21

Plot on Channel 7085 MHz
pectrum

Ref Level 17.56 dBm  Offset 28.56 dB Mode Auto Sweep
SGL Count 100/100

@ 1R AvgPwr

Limit fheck PABS
10 df

PEZO0
0 di

-10 dem f

.
7 !

o ] I

40 dB o

S0 T / \ -

50 dBm
70 dBm
CF 7.085 GHz 1001 pts Span 163.04 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.80 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel | aLimit
81920 MHz | -61.440 MHz 1.000 MHz 7.00343 GHz -57.68 dBm ~48,89 db -8.89 de
-61.440 MHz -40.960 MHz 1.000 MHz 7.02381 GHz -57.80 dBm -49,00 dB -9.15dg
-40.950 MHz | -21.480 MHz 1,000 MHz 7.06344 GHz -45,67 dBm -36,87 db -16,84 db
21,480 MHz | -20.480 MHz 1,000 MHz 7.06360 GHz -44.87 dBm -36.07 dB -17.74 d8
20,480 MHz | 21,480 MHz 1.000 MHz 7.10640 GHz -45.06 dBm__ -36.26 dB -17.93 dB
21.480 MHz 40,960 MHz 1,000 MHz 7.10656 GHz -45,60 dBm -36.80 dB -16.77d8
40,960 MHz | 61,440 MHz 1.000 MHz 7.14636 GHz | -58.,63 dBm -49.83dB -2.88 dB
61,440 MHz 81,520 MHz 1,000 MHz 7.14718 GHz -56,62 dBm -49,83 dB -5.63 di
-
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SPORTON LAB.

FCC RADIO TEST REPORT

FR3N2802H

Report No.

EUT Mode 802.11ax HE40 242RU61

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz

Spectrum ‘%‘ Spectrum ‘%‘
Ref Level 16,62 dém  Offset 27.62 dB Mode Auto Sweep Ref Level 16,77 dm  Offset 27.77 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
_Limit ¢heck paps _Limit ¢heck
10 daTse; 10 daTse;
0 db 0 db
.10 de } 10ds (r 1
i | i l’ 1
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] I N ] | i
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-40 dem — ~ L L\ —— -20 By — I e
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-50 dem ] -50 dem L
] = e — == T —
70 d -70 d&
-80 d -30 dem
CF 5.965 GHz 1001 pts Span 165.952 MHz CF 6.205 GHz 1001 pts Span 165.696 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.07 dBm RBW 1.000 MHz Peak Power -6.72 dBm RBW 1.000 MHz
RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
82,976 MHz | -62,232 MHz 1.000 MHz 5.80244 GHz -58.11 dbm -51.05 db -11.05 db -92.848 MHz | -62,136 MHz 1.000 MHz 5.12388 GHz -57.80 dbm -51.08 cb -11.08 db
-62.232 MHz 41,488 MHz 1.000 MHz 5.90285 GHz -58.25 dBm -51.18 d8 -11.23 d8 -62.136 MHz 41,424 MHz 1.000 MHz 6.14295 GHz -57.86 dBm -51.14 dB -11.19 d8
41,488 MHz | 21,744 MHz 1.000 MHz | 5.94317 GHz -39.85dBm | -32.79dB -12.75dB 41424 MHz | 21,712 MHz 1.000 MHz 6.18321 GHz -39.55 dBm -32.83 B -12,80 dB
21744 MHz | 20,744 MHz 1,000 MHz 5.94334 GHz -39,13 dbm -32,06 dB -13.73d8 21712 MHz | 20,712 MHz 1,000 MHz 5.16337 GHz -38.83 dbm -32,11dB -13.78.dB
20744 MHz 21,744 MHz 1,000 MHz 5.3B666 GHz -50.02 dbm -42,95 db -24.62 db 20,712 MHz 21,712 MHz 1,000 MHz 5.22663 GHz -42,87 dbm -43.15 cB -24.81d
21.744 MHz 41,488 MHz 1.000 MHz 5.98683 GHz -50,07 dbm -43,01 db -22,97 db 21,712 MHz 41,424 MHz 1.000 MHz 5.24634 GHz -57.69 dbm -50.97 db -23.01dB
41.488 MH2Z | 62,232 MHZ 1.000 MHz | 6.02715 GHz | -58.43 dBm | -51.37 dB || -11.42 d8 ] 41.424 MH2Z | 62,136 MHZ 1.000 MHz 6.26705 GHZ -57.83 dBm -51.11 dB -11.16 d8 ]
62.232 MHz 82,976 MHz 1,000 MHz 6.04723 GHz -58.25 dBm -51,18 dB -11.18 d 62.136 MHz 82,848 MHz 1,000 MHz 6.28627 GHz -57.53 dBbm -50.81 dB -10,81 dB
— —

L J - L J [
Spectrum ‘%‘ Spectrum EV'-]
Ref Level 17.48 dm  Offset 26.48 db Mode Auto Sweep Ref Level 17.24 dm  Offset 26.24 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

(@ 1Rm AvgPwr (@ 1Rm AvgPwr

“Limit fheck PARS “Limit heck
10 dRmny 10 dBm 5
0 dBm 0 dBm
-10 dem ;/ E -10 d rf
-20d J { -20 de i
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.30 de . ‘ \ - -30 dey = ] —
o ; J I o - . |
= 7 I "JL e — | ~__
-50 d 50 dej
7 s P
-60 dem 60 derm
70 dem -7od
-80 d8
CF 6.445 GHz 1001 pts Span 164.864 MHz CF 6.565 GHz 1001 pts Span 166.016 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.99 dBm RBW 1.000 MHz Peak Power -7.78 dBm RBW 1.000 MHz
RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | RangeLow | RangeUup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
92,432 MHz | 61,824 MHz 1.000 MHz 5.36243 GHz -56.52 dbm -#5,53 db -5.53 db -83.008 MHz | -62.256 MHz 1.000 MHz 5.48407 GHz -56.57 dbm 43,16 cb -5.19 db
-61.824 MHz 41,216 MHz 1.000 MHz 6.38326 GHz -57.01 dBm -50.01 d& -10.06 d& -62.256 MHz 41,504 MHz 1.000 MHz 6.50283 GHz -57.08 dBm -43.30 dB -9.35 dB
41,216 MHz | -21,608 MHz 1.000 MHz 6.42331 GHz -38.96dBm | -31,96 dB -11.93 dB 41504 MHz | 21,752 MHz 1.000 MHz 6.54317 GHz -40.52 dBm -32.74 dB -12.70 dB
21,608 MHz | -20,608 MHz 1,000 MHz 5.42348 GHz -38,72 dBm -31,72.dB -13,39.d8 21752 MHz | -20.752 MHz 1,000 MHz 554333 GHz -39.86 dbm -32.08 db -13.75dB
20,608 MHz 21,608 MHz 1,000 MHz 5.46652 GHz -49,91 dbm -42,92 db -24.58 db 20,752 MHz 21,752 MHz 1,000 MHz 658667 GHz -50.22 dbm 42,44 dB -24.11cB
21,608 MHz 41,216 MHz 1.000 MHz 5.48613 GHz -56.62 dbm -49,63 db -21.66 db 21,752 MHz 41,504 MHz 1.000 MHz 56.60642 GHz -57.13 dbm 49,34 0B 21,38 dB
41.216 MHZ | 61,824 MHZ 1.000 MHz 6.50674 GH2 -56.88 dBm | -49.83 dp || -9.93 d8 ] 41.504 MHZ | 62,256 MHZ 1.000 MHz 6.62717 GHZ -57.38 dBm -49.60 dB 9,64 dB
61.824 MHz 82,432 MHz 1,000 MHz 6.50856 GHz -56.86 dBm -49,86 dB -9.87 dB 62.256 MHz 83,008 MHz 1,000 MHz 6.64759 GHz -57.35 dBm -49,57 dB -9.57 di
— —
L J - L o
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Plot on Channel 6685 MHz

pectrum

SGL Count 100/100

Ref Level 17.14 dem

Offset 28.14 dg

Mode Auto Sweep

Plot on Channel 6925 MHz
pectrum

Ref Level 17.28 dem
SGL Count 100/100

Offset 28.28 dB Mode Auto Sweep

@ 1R AvgPwr

@ 1R AvgPwr

“Limit Jheck PABS Limit (heck
10 dRP5Gy 10 dRmzar
0 dBm; 0 dBm;
10d ‘.[r 10d f — 1
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-30 d: — -30 day — — ——
/ e 7 —
40 d — 1 — -40 d T llL —y
=50 der - S0 de —
A S
[ -60 dem -60 dem
-70 d -70 d
.80 de .80 de
CF 6.685 GHz 1001 pts Span 164.416 MHz | |(CF 6.925 GHz 1001 pts Span 165.12 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.87 dBm RBW 1.000 MHz Peak Power -6.89 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | | _PpowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
82,208 MHz 61,656 MHZ 1.000 MHz 6.60485 GHzZ -50,45 dB 1045408 | |[_-82.560 MHz | -61,920 MHz 1.000 MHz 6.8565+ GHz -57.21 dBm -50.32 0B -10.32 B
-61.656 MHz -41.104 MHz 1.000 MHz 662343 GHz -50.60 d& -10,65d8 -61.920 MHz -41.280 MHz 1.000 MHz 6.86216 GHz -57.24 dbm -50.35 db -10.40 d&
41,104 MHz | -21.552 MHz 1,000 MHz 6.66337 GHz -32,03 dB -12,00 db 41280 MHz | -21.64D MHz 1,000 MHz 6.90328 GHz -39.26 dBbm -32.37 dB -12.34 dB
21552 MHz | -20.552 MHz 1,000 MHz 6.66353 GHz -31.61d8 -13.28 dB 21640 MHz | 20,640 MHz 1,000 MHz 56.90344 GHz -38.64 dbm 317508 -13.41 0B
20552 MHz | 21,552 MHz | 1,000 MHz 6.70647 GHz -4333dB  -25.00d8 20640 MHz | 21,640 MHz | 1,000 MHz 6.94656 GHz | -49,93 dBm 43040B 247108
21,552 MHz 41,104 MHz 1,000 MHz 6.72602 GHz -50,03 d -22,07 dB 21,640 MHz 41,280 MHz 1,000 MHz 5.96620 GHz 56,07 dbm -49,18 db 21.21dB
41.104 MHz 61,656 MHz 1.000 MHz 6.74657 GHz | -50.73dB -10.78 d& 41.280 MHz 61,920 MHz 1.000 MHz 6.98684 GHz | -56.15 dBm -49.27 dB -2,31dB
61.656 MHz 82,208 MHz 1.000 MHz 6.76499 GHz -50.62 db -10.62 db 61.920 MHz 82,560 MHz 1.000 MHz 7.00269 GHz -57.66 dbm -50.77 db -10.77 db
—
L ] g J [ _]

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

1 A2-2 63 of 76



SPORTON LAB.

FCC RADIO TEST REPORT
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EUT Mode

802.11ax HE40 242RU62

Plot on Channel 6405 MHz

Plot on Channel 6485 MHz

Spectrum ‘%‘ Spectrum ‘%‘
Ref Level 16,58 dém  Offset 27.96 dB Mode Auto Sweep RefLevel 17.13 dem  Offset 26.13 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
L imit gheck PARS ‘\ imit ¢heck
10 daTse; 10 dBm 5
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10 d8 f - \' -10 d f \1
20 d | .20 dB 1
I It B L
S0 S AR IR - S0 - S
[T \_ T | T
0 — o — -40d —T" I Y =
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_—_/—/H R -
B o 60 d
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-30 dem -80 d8
CF 6.405 GHz 1001 pts Span 164.608 MHz CF 6.485 GHz 1001 pts Span 166.208 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.15 dBm RBW 1.000 MHz Peak Power -7.16 dBm RBW 1.000 MHz
RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  alimit | RangeLow | RangeUup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
82,304 MHz | 61,726 MHz 1.000 MHz 6.32311 GHz -57.38 dbm -50.,23 db -10,23 db -83.104 MHz | -62,326 MHz 1.000 MHz 5.405962 GHz -57.08 dbm 43,93 cb -5.53 db
-61.728 MHz 41,152 MHz 1.000 MHz 6.34335 GHz -57.74 dBm -50.59 d& -10.64 dB -62.328 MHz 41,552 MHz 1.000 MHz 6.42276 GHz -57.25 dBm -50.10 dB -10.15 d8
41152 MHz | 21,576 MHz 1.000 MHz | 6.38318 GHz 49.34dBm | -42.19.dB 22,09 dB 41552 MHz | 21,776 MHz 1.000 MHz 6.46297 GHz -49.21 dBm 42,05 dB 21,95 dB
21576 MHz | -20.576 MHz 1,000 MHz 6.38351 GHz -49,00 dBm -41,85 d -2352dB 21776 MHz | -20.776 MHz 1,000 MHz 5.46331 GHz -49,29 dbm 42,14 0B -23.81d8
20,576 MHz 21,576 MHz 1,000 MHz 6.42649 GHz -39.65 dbm -32,51dB -14,17 db 20,776 MHz 21,776 MHz 1,000 MHz 550668 GHz -32.85 dbm -32.70cB -14,36 db
21,576 MHz 41,152 MHz 1.000 MHz 6.42666 GHz -40,01 dbm -32.87 db -12,83 dB 21,776 MHz 41,552 MHz 1.000 MHz 56.50686 GHz -40.04 dBm -32.88 B -12,85 db
41.152 MHZ | 61,728 MHZ 1.000 MHz | 65.46665 GH2 | -57 .44 dBm | -50.29 d8 || -10.34 dB ] 41.552 MHZ | 62,328 MHZ 1.000 MHz 6.54724 GH2 -57.46 dBm -50.31 dB -10.36 dB ]
61.728 MHz 82,304 MHz 1,000 MHz 6.48706 GHz -57.28 dBm -50,13 dB -10,13 dB 62,328 MHz 83,104 MHz 1,000 MHz 6.56660 GHz -57.48 dBm 50,32 dB -10,32 dB
— —
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Plot on Channel 6525 MHz

Plot on Channel 6845 MHz

Spectrum ‘%‘ Spectrum EV'-]
Ref Level 17.22 dém  Offset 26.22 db Mode Auto Sweep Ref Level 17.53 dém  Offset 26.53 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
“Limit heck PARS “Limit fheck
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0 dém 0 di
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70 d -70 dem
-80 d8
CF 6.525 GHz 1001 pts Span 164.288 MHz CF 6.845 GHz 1001 pts Span 164.224 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.71 dBm RBW 1.000 MHz Peak Power -6.88 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit | RangelLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
82,144 MHz | -61.608 MHz 1.000 MHz 5.44254 GHz -56.55 dbm -45,25 db 5,29 db 92,112 MHz | -61.564 MHz 1.000 MHz 5.76346 GHz -57.08 dbm -50.20 &b -10.20 &b
-61.608 MHz 41,072 MHz 1.000 MHz 6.46347 GHz -57.13 dBm -49.42 dB -9.47 dB -61.584 MHz -41.056 MHz 1.000 MHz 6.78350 GHz -57.26 dBm -50.38 dB -10.43 dB
41072 MHz | -21.536 MHz 1.000 MHz 6.48401 GHz 56,97 dbm | -49.27 dB 21,30 dB 41056 MHz | -21.528 MHz 1.000 MHz 6.82323 GHz -48.56 dBm 41,68 dB 21,57 B
21536 MHz | -20,536 MHz 1,000 MHz 550355 GHz -49,20 dBm -41,50 d -23,16 d 21528 MHz | -20.528 MHz 1,000 MHz 5.82356 GHz -48,55 dbm 41,67 db 2334 dB
20,536 MHz 21,536 MHz 1,000 MHz 554645 GHz -39.84 dbm -32,13 db -13.80 db 20,520 MHz 21,528 MHz 1,000 MHz 5.86644 GHz -39.95 dbm -32.10cB -13.77 cb
21,536 MHz 41,072 MHz 1.000 MHz 554662 GHz -40,27 dbm -32,57 db -12,53 dB 21,528 MHz 41,056 MHz 1.000 MHz 56.86661 GHz -39.38 dbm -32.49 db -12.46 db
41.072 MHz | 61.608 MHz 1.000 MHz 6.58653 GH2 -57.30 dBm | -49.60 dB || -9.65 dB ] 41.056 MHz | 61,584 MHz 1.000 MHz 6.90650 GH2 -56.66 dBm -49.77 dB -9.82 dB
61.608 MHz 82,144 MHz 1,000 MHz 6.60706 GHz -57.22 dBm -49,52 dB 9,52 dB 61,584 MHz 82,112 MHz 1,000 MHz 6.92670 GHz -56,51 dBm -49,63 dB -9.63 db
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Plot on Channe

| 6885 MHz

Plot on Channel 7005 MHz

pectrum 52 pectrum 2
Ref Level 17.97 dém  Offset 28.37 d8 Mode Auto Sweep Ref Level 17,38 dém  Offset 28.38 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit fheck PARS Limit (heck
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50 d - =5 = — =
od - — I |60 dem
-70 dBy 7o d
CF 6.885 GHz 1001 pts Span 164.864 MHz | |( CF 7.005 GHz 1001 pts Span 164.032 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.98 dBm RBW 1.000 MHz Peak Power -9.79 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
[ -62.432 MHz | -61,824 MHZ 1.000 MHz 6.80298 GHz -56.68 dBm -50.70 db -10.70 dB 82,016 MHz | 61,512 MHz 1.000 MHz 6.9432+ GHz -56.75 dBm ~46,96 CB -6.96 0B
61824 MHz | 41,216 MHz 1,000 MHz 6.82326 GHz -56.60 dBm -50,62 dB -10.86 dB 61512 MHz | -41,008 MHz 1,000 MHz 5.94357 GHz -56.79 dBbm -47.00 dB -7.05 db
41,216 MHz | -21.608 MHz 1.000 MHz 6.86331 GHz -47.61 dbm -41,63 db -21.60 db 41008 MHz | -21.504 MHz 1.000 MHz 5.96424 GHz -55.94 dbm -46,15 cb -18.25 cb
21608 MHz | -20.608 MHz 1,000 MHz 5.86348 GHz -47,79 dBm -41,81 dB -23,47 dB 21504 MHz | -20.504 MHz 1,000 MHz 6.98358 GHz 49,76 dbm -39.97 dB 2164 0B
20,608 MHz | 21,608 MHz 1.000 MHz 6.90652 GHz -38.13 dBm __ -32.15dB | -1382de | 20.504 MHz | 21,504 MHz 1.000 MHz 7.02642 GHz -41.77 dBm -31.98 dB__ -13.64 dB
21,608 MHz 41,216 MHz 1,000 MHz 5.90669 GHz -38,65 dBm -32,67 dB -12,64 d8 21,504 MHz 41,008 MHz 1,000 MHz 7.02659 GHz -41,85 dbm 32,06 db -12,03 db
41.216 MHz 61,824 MHz | 1000 MHz 6.94674 GHz | -56.03 dBm -50.05dB | -10,10dB 41.008 MHz 61,512 MHz | 1000 MHz 7.06643 GHz | -58.42 dBm -48.63dB | -6.67 db
61.624 MHz 82,432 MHz 1.000 MHz 5.96636 GHz -55.64 dbm -49,66 db -5.66 db 61,512 MHz 82.016 MHz 1.000 MHz 7.07037 GHz -58.40 dbm -43.61 dB -8.61 db
—
L ] g L [
pectrum 52
Ref Level 17.77 dém  Offset 28.77 d8 Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
Limit fheck PARS
10 diwony
od
-10 de
I Al
20 dam -
o _ lL'L ]
-40 dg| —— —
=Str = \ T
-60 B —1
70 dem
CF 7.085 GHz 1001 pts Span 163.84 MHz
Spectrum Emission Mask standard: None
Peak Power -9.36 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
61920 MHz | -B1440 MHz 1.000 MHz 7.00349 GHz -57.22 dBm ~47,86 dB 7,86 dB
61440 MHz | -40,980 MHz 1,000 MHz 7.02364 GHz -57.45 dBm -48,09 d 8.14d8
40,960 MHz | -21.480 MHz 1.000 MHz 7.04412 GHz -57.47 dbm -48,11 dp -20,15 db
21480 MHz | -20.480 MHz 1,000 MHz 7.06360 GHz -50.56 dBm -41,20 dB -22,87 dB
20,480 MHz | 21,480 MHz 1.000 MHz 7.10640 GHz -41.15 dBm__ -31.79dB -13.46 dB |
21,480 MHz 40,950 MHz 1,000 MHz 7.10656 GHz -41,92 dBm -32,56 d -12,53d8
40950 MHz 61,440 MHz | 1000 MHz 7.14636 GHz | -58.23 dBm 48,87 dB | -8.92dp
61440 MHz 81,520 MHz 1.000 MHz 7.14685 GHz -58.19 dbm -48.,83 db -8.83 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

EUT Mode

802.11ax HE8O FullRU

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum né] Spectrum né]
Ref Level 16,57 dém  Offset 27.57 dB Mode Auto Sweep Ref Level 16,57 dém  Offset 27.57 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
_Limit ¢heck paps _Limit ¢heck
10 daTse; 10 daTse;
0 db 0 db
-10 da = - — -10dg | e R i |
and e e -30d — T |l —]
~40 dem 7 L = ~40 dem : C =
! —
= — /

Al I N ] o N ]
I e 6T
70 d 70 d
-80 d -80 d
CF 5.985 GHz 1001 pts Span 326.272 MHz CF 6.225 GHz 1001 pts Span 327.936 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Peak Power -6.96 dBm RBW 1.000 MHz Peak Power -8.04 dBm RBW 1.000 MHz

RangeLow | RangeUup | RBW | Frequency | PowerAbs | PowerRel |  alimit | RangeLow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  alimit |
-163.136 MHz | -120,000 MHz 1.000 MHz 5.86353 GHz -57.53 dbm -50.,57 db -10,57 db -163.958 MHz | -120,000 MHz 1.000 MHz 6.10221 GHz -58.22 dbm -50.16 cb -10,18 db
-120.000 MHz -80.000 MHz 1.000 MHz 5.86549 GHz -57.98 dBm -51.02 d& <1117 d8 -120.000 MHz -80.000 MHz 1.000 MHz 6.10516 GHz -58.50 dBm -50.46 dB -10.51 d8
-80.000 MHz | -41,000 MHz 1.000 MHz | 5.94384 GHz 4060 dBm | -33.64dB -13.61d8 -80.000 MHz | -41,000 MHz 1.000 MHz 6.18384 GHz -40,56 dBm -32.52 B -12,49 dB
41,000 MHz | -40,000 MHz 1,000 MHz 5.94417 GHz -39,31 dBm -32,35dB -15.68 dB 41,000 MHz | -40,000 MHz 1,000 MHz 5.18417 GHz -39.42 dbm 31,39 dB -14.72d8
40,000 MHz 41,000 MHz 1,000 MHz 6.02583 GHz -39.62 dbm -32.,86 db -16,18 db 40,000 MHz 41,000 MHz 1,000 MHz 5.26583 GHz -40.45 dbm 32,41 -15.75 dB
41.000 MHz 80,000 MHz 1.000 MHz 6.02616 GHz -41,21 dbm -34.25 d -14.22 d 41.000 MHz 80,000 MHz 1.000 MHz 56.26616 GHz 41,17 dbm -33.13dB -13,10 dB

80.000 MHz | 120.000 MHz | 1.000 MHz | 65.10484 GHz | -58.21 dBm | -51.25 d@ -11.30 d8 ] 80.000 MHz | 120.000 MHz | 1.000 MHz 6.34434 GH2 -58.44 dBm -50.40 dB -10.45 dB ]
120.000 MHz | 163.136 MHz 1,000 MHz 6.13719 GHz -57 64 dBm -50.68 dB -10.68 dB 120.000 MHz | 163.968 MHz 1,000 MHz 6.37798 GHz -57.98 dBm 49,94 0B 9,94 dB

— —

L J - L J [
Spectrum né] Spectrum Ev'-]
Ref Level 16,57 dém  Offset 27.97 db Mode Auto Sweep Ref Level 17.27 dm  Offset 26.27 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

(@ 1Rm AvgPwr (@ 1Rm AvgPwr

L imit gheck PABS ‘\ imit ¢heck
10 daTse; 10 dRmny
0 dBm 0 dBm
100 dB == -1od
T \ = =
-20 d J‘r “]‘I -20 d8 ‘
20 d: —— J l" - — -30 dey — — —
-40 de " f — a0 d T ! ~ 1
— / \ ~— 7 Y ~
50 dem f 50 de

NI, Eu N ] - RN
B 60 dem
-70 d& 70 d
-30 dem -80 d8
CF 6.385 GHz 1001 pts Span 326.656 MHz CF 6.465 GHz 1001 pts Span 325.888 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Peak Power -7.44 dBm RBW 1.000 MHz Peak Power -7.33 dBm RBW 1.000 MHz
RangeLow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |

-163.328 MHz | -120,000 MHz 1.000 MHz 6.25335 GHz -57.74 dbm -50,30 db -10,30 db -162.944 MHz | -120,000 MHz 1.000 MHz 6.32156 GHz -56.60 cbm 43,27 cb -5.27 dbs
-120.000 MHz -80.000 MHz 1.000 MHz 6.26516 GHz -58.05 dBm -50.61 dB -10.66 d& -120.000 MHz -80.000 MHz 1.000 MHz 6.34516 GHz -56.96 dBm -438.63 db -9.68 dB
-80.000 MHz | -41,000 MHz 1.000 MHz 6.34384 GHz -40,39dBm | -32.95d8 -12.91d8 -80.000 MHz | -41,000 MHz 1.000 MHz 6.42384 GHz -40,39 dBm -33.06 dB -13.02 B
41,000 MHz | -40,000 MHz 1,000 MHz 5.34417 GHz -38,72 dBm -31.28dB -14.61d8 41,000 MHz | -40,000 MHz 1,000 MHz 5.42417 GHz -38.60 dbm -31.27 db -14.60 db
40,000 MHz 41,000 MHz 1,000 MHz 6.42583 GHz -40,13 dBm -32,69 dB -16,03 db 40,000 MHz 41,000 MHz 1,000 MHz 550583 GHz -32.93 dbm 32,52 cb -15.33 db
41.000 MHz 80,000 MHz 1.000 MHz 56.42616 GHz -41,57 dbm -34,13 db -14.00 db 41.000 MHz 80,000 MHz 1.000 MHz 5650616 GHz -40.64 dBm -33.31dB -13.28 dB
80.000 MHz | 120.000 MHz | 1.000 MHz 6.50451 GH2 -57.77 dBm | -50.33 dB -10.47 dB ] 80.000 MHz | 120.000 MHz | 1.000 MHz 6.58451 GH2 -57.19 dBm -49.86 dB -10.00 d&
120.000 MHz | 163,328 MHz 1,000 MHz 651665 GHz -57.56 dBm -50,12 dB -10,12 dB 120.000 MHz | 162,944 MHz 1,000 MHz 6.59238 GHz -57.11 dBm 49,77 dB -9.77 di

— —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Plot on Channel 6545

MHz

Plot on Channel 6625 MHz

Spectrum %1 Spectrum '%’
Ref Level 17.27 dBm  Offset 28.27 d8 Mode Auto Sweep RefLevel 17.17 dBm  Offset 28,17 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr

Limit qheck PABS “Limit Jheck

PEZ0T 10 dRP5Gy
0 dBm; 0 dBm;
-0d 4 -0d & ;
-20 dey .20 dby ]
-30 dey — —— =30 d —
-40 df — -40 df = —

- ] \ — 7 =
50 der 50 der
[

60 dBm B0 d
70d 70d
.80 db: .80 db:
CF 6.545 GHz 1001 pts Span 326.144 MHz | |( CF 6.625 GHz 1001 pts Span 327.936 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None

Peak Power -7.64 dBm RBW 1.000 MHz Peak Power -7.84 dBm RBW 1.000 MHz

Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit Rangelow | Rangeup | RBwW | Frequency | Powerabs | powerRel |  aLimit
~163.072 MHz |__-120,000 MHz 1,000 MHz 6.40526 GHzZ -56.47 dBm | -46.62 dB -8.62 de ~163.968 MHz |__-120,000 MHz 1,000 MHz 6.47531 GHzZ ~56.30 dBm ~48.46 0B -8.46 0B
-120.000 MHz | -80.000 MHz 1,000 MHz £.42549 GHz -56.91 d&m -49.26 dB 0.41de -120.000 MHz | -80.000 MHz 1,000 MHz 650516 GHz 56,84 dBm -49.01dB -9.06 dB
-90.000 MHz | -41.000 MHz 1,000 MHz 6.50384 GHz -40,07 dBm -32.43 dB -12.39 dB -90.000 MHz | -41.000 MHz 1,000 MHz 6.58384 GHz -39.57 dbm -32.13dB -12.10dB
41,000 MHz | -40.000 MHz | 1,000 MHz 650417 Ghz -38,95 dBm -31.30 d8 -14.64 dB 41,000 MHz | -40.000 MHz | 1,000 MHz 658417 Ghz -38.80 dBm -30.96 dB -14.29 dB
40000 MHz | 41,000 MHz | 1,000 MHz 6.56583 GHz | 40.43dBm | -32.85dB -16.18 dB 40000 MHz | 41,000 MHz | 1,000 MHz 666583 GHz 3966 CBm | -31.82dB  -15.16dB
41.000 MHz 80,000 MHz | 1,000 MHz 6.58616 GHz -41.75 dBm -34.10 dB -14.07 dB 41.000 MHz 80,000 MHz | 1,000 MHz 6.66616 GHz -41.02 dBm -33.19.dB -13.16 dB
80.000 MHz | 120,000 MHz | 1,000 MHz | 6.66451 GHz | 57.1%dBm | -48.544dp | -2.69 dB 80.000 MHz | 120,000 MHz | 1,000 MHz | 6.74484GHz  -57.290Bm  -45.450R -5.50 db
120.000 MHz | 163.072 MHz | 1,000 MHz 6.68474 GHz -57,04 dBm -49.40 dB -5.40 d@ 120.000 MHz | 163.968 MHz 1,000 MHz 6.75993 GHz -57.01 dBm -45.17 dB -5.17 dB

-

L ] g L J [ _]
Spectrum %1 Spectrum '%’
RefLevel 17.17 dBm  Offset 28,17 d8 Mode Auto Sweep Ref Level 17,67 dBm  Offset 28.67 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@ 1R AvgPwr @ 1R AvgPwr

“Limit Jheck PABS Limit qheck
10 dRP5Gy 10 diwony
0 dBm; od
-0 d == -10 dem pm— -
o J\f’ '“l\l ot }f" il
] I i —
— 1 ] | — 1 ] | T
-0d = / == ~40 dg, == .
50 der = - \ - S0 d - / \ -
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50 dém E0 dby
F0d 70 dBm
-80 ey
CF 6.705 GHz 1001 pts Span 325.248 MHz | |( CF 6.785 GHz 1001 pts Span 924.48 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.44 dBm RBW 1.000 MHz Peak Power -7.24 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aLimit Range Low Rangeup | RBw | Frequency | PowerAbs | PowerRel |  ALimit
~162.62% MHz |__-120,000 MHz 1,000 MHz 6.50386 GHz 57,32 dBm | -49.89 dB -5.68 de ~162.240 MHz |__-120,000 MHz 1,000 MHz 6.65671 GHzZ -56.57 dBm ~49.73 0B EREED)
-120.000 MHz | -80.000 MHz 1,000 MHz £.58549 GHz -57.52 dBm -50.08 d -10.22d8 -120.000 MHz | -80.000 MHz 1,000 MHz 666540 GHz -57.00 dBm -49.76 dB -9.91dB
-90.000 MHz | -41.000 MHz 1,000 MHz 6.66384 GHz -40,13 dBm -3269dB | -12.66dB -90.000 MHz | -41.000 MHz 1,000 MHz 6.74304 GHz -40.52 dBm -33.27dB | -13.24dB
41,000 MHz | -40.000 MHz | 1,000 MHz 6.66417 Ghz -39,04 dBm -31,50 dB -14.93 dB 41,000 MHz | -40.000 MHz | 1,000 MHz 6.74417 Ghz -39.12 dBm -31.87 dB -15.21dB
40000 MHz | 41,000 MHz | 1,000 MHz 6.74583 GHz | 4000 dBm | -3255dB  -15.89dB 40000 MHz | 41,000 MHz | 1,000 MHz 682583 GHz  -40.00cBm  -32.760B  -16.09dB
41.000 MHz 80,000 MHz | 1,000 MHz 6.74616 GHz -41,56 dBm -34.12 dB -14,08 dB 41.000 MHz 80,000 MHz | 1,000 MHz 6.82616 GHz -41.05 dBm -33.80 dB -13.77 dB
80.000 MHz | 120,000 MHz | 1,000 MHz | 6.82484 GHz | 57.62dBm | -50.18dB | -10.23d8 80.000 MHz | 120,000 MHz | 1,000 MHz | 6.90484GHz  -56.78dBm  -48.54 R -5.52 db
120.000 MHz | 162,624 MHz | 1,000 MHz 5.85542 GHz -57.19 dBm -49.75 dB -5.75 di 120.000 MHz | 162,240 MHz 1,000 MHz 6.90711 GHz -56.37 dBm -45.13 dB -5.13 dB
-

L ] g L J [ _]
Spectrum %1 Spectrum '%’
Ref Level 17,67 dBm  Offset 28.67 d8 Mode Auto Sweep RefLevel 17,57 dBm  Offset 28.57 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@ 1R AvgPwr @ 1R AvgPwr

Limit qheck PARS “Limit Jheck
10 diwony 10 dRmzar
od od
-10 dermn f = ‘ﬁ -10 dermn T =
-20 dBm JJ T -20d }‘
. ] = 02 = =
- - —
-40 da - / \ — -40 da — == )1' S
= — - —_
s0d Sod
[ I [
50 dBy &0 de
70 dBm 70 dBm
CF 6.865 GHz 1001 pts Span 827.808 MHz | | CF 6.945 GHz 1001 pts Span 324.48 MHz
\CF ©.869 Spon 527808 Mz ) Span 3238 Mz )
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.13 dBm RBW 1.000 MHz Peak Power -7.32 dBm RBW 1.000 MHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit Range Low Rangeup | RBw | Frequency | PowerAbs | PowerRel |  ALimit
~163.904 MHz |__-120,000 MHz 1,000 MHz 6.72452 GHzZ -56.76 dBm | -50.63dB -10,63dB ~162.240 MHz |__-120,000 MHz 1,000 MHz 6.81054 GHz ~56.92 dBm ~49.60 0B -9.60 0B
-120.000 MHz | -80.000 MHz 1,000 MHz 6.74516 GHz -56.85 dBm -50.72 d8 -10.77d8 -120.000 MHz | -80.000 MHz 1,000 MHz £.82516 GHz 57.14 dBm -49.82 dB -9.87 dB
-90.000 MHz | -41.000 MHz 1,000 MHz 6.82384 GHz -39.22 dBm -33.09dB | -13.06dB -90.000 MHz | -41.000 MHz 1,000 MHz 6.90384 GHz -39.35 dbm -32.03dB | -12.00 dB
41,000 MHz | -40.000 MHz | 1,000 MHz 582417 Ghz -37.97 dBm -31.84 dB -15.18 d8 41,000 MHz | -40.000 MHz | 1,000 MHz 590417 GHz -38.62 dBm -31.30 dB -14.63 dB
40000 MHz | 41,000 MHz | 1,000 MHz 6.90583 GHz | -3B74dBm | -3262dB -15.95d8 40000 MHz | 41,000 MHz | 1,000 MHz 698583 GHz  -39.99dBm  -32.670B  -16.00dB
41.000 MHz 80,000 MHz | 1,000 MHz 6.90616 GHz -39.73 dBm -32,60 dB -13.57d8 41.000 MHz 80,000 MHz | 1,000 MHz 6.98616 GHz -42.45 dBm -35.13dB -15.10 dB
80.000 MHz | 120,000 MHz | 1,000 MHz | 6.98484 GHz | -55.83dBm | -49.80dp | -2.55 dp 80.000 MHz | 120,000 MHz | 1,000 MHz | 7.06451GHz  -58.06cBm  -5074dh  -10.89dB
120.000 MHz | 163.504 MHz 1,000 MHz 6.98543 GHz -57.21 dBm -51.08 dB -11.08 dB 120.000 MHz | 162,240 MHz 1,000 MHz 7.06744 GHz -58.05 dBm -50.73 dB -10.73 dB
-
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Plot on Channel 7025 MHz

Spectrum '%1
Ref Level 17,57 dém  Offset 28.57 dB Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
“Limit fheck PAFS
10 dRmzar
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20 d8 | \
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e s / | T
-40 —1= 7 T —j
- = i s
~60 di B
70 dem
CF 7.025 GHz 1001 pts Span 327.68 MHz
Spectrum Emission Mask standard: None
Peak Power -9.18 dBm RBW 1.000 MHz
Rangelow | RangeUp | REW | Frequency | Powerabs | PowerRel |  aLimit
-163.840 MHz |__-120,000 MHz 1.000 MHz 6.90352 GHz -56,38 dBm -47.21d8 7.21d8
-120.000 MHz | -80,000 MHz 1,000 MHz 5.90549 GHz -56.,63 dBm -47 46 db -7.60 dB
-90.000 MHz | -41,000 MHz 1.000 MHz 5.96304 GHz -40,52 dbm -31.34 db -11.31dp
41,000 MHz | -40.000 MHz 1,000 MHz 6.98417 GHz -39,51 dBm -30,34 dB -13.67 dB
40.000 MHz 41,000 MHz 1,000 MHz 7.06583 GHz -41.79 dBém -32.61de -15.94 dg
41,000 MHz 80,000 MHz 1,000 MHz 7.06616 GHz -42,74 dBm -33.57 dB -13.53d8
80.000 MHz | 120,000 MHz 1.000 MHz 7.14484 GHz -58,47 dBm -49,29 dp -9.34dp
120.000 MHz | 163.840 MHz 1.000 MHz 7.14582 GHz -58,40 dbm -49,22 db 5,22 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

EUT Mode 802.11ax HE80 484RU65

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ Spectrum ‘%‘
Ref Level 16,63 dém  Offset 27.63 db Mode Auto Sweep Ref Level 16,51 dBm  Offset 27.51 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
_Limit ¢heck pafs 10 it qheck
10 daTse; P<200
0 db 0 db
-10 d8 === \\ -10 d8 ]|
-20 d I -20 d
Pt = O Pt P l
et s 11 W o = 7 s ==
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N I S e S e R oy SRS I
BT AR BT
70 d 70 d
-80 d -80 d
CF 5.985 GHz 1001 pts Span 326.272 MHz CF 6.225 GHz 1001 pts Span 327.936 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.49 dBm RBW 1.000 MHz Peak Power -9.64 dBm RBW 1.000 MHz
RangeLow | RangeUup | RBW | Frequency | Powerabs | PowerRel |  alimit | RangeLow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-163.136 MHz | -120,000 MHz 1.000 MHz 5.86484 GHz -57.63 dbm -50,34 db -10,34 db -163.958 MHz | -120,000 MHz 1.000 MHz 5.10484 GHz -58.02 dbm 43,36 cb -8.38 db
-120.000 MHz -80.000 MHz 1.000 MHz 5.86549 GHz -58.14 dBm -50.65 dB -10.79 d8 -120.000 MHz -80.000 MHz 1.000 MHz 6.10549 GHz -58.11 dBm -48.47 db £61d8
-80.000 MHz | -41,000 MHz 1.000 MHz | 5.94384 GHz -35.90dBm | -28.41dB 837 dB -80.000 MHz | -41,000 MHz 1.000 MHz 6.18351 GHz -39.37 dBm 2973 dB 9,63 dB
41,000 MHz | -40,000 MHz 1,000 MHz 5.94417 GHz -35,27 dBm -27.78.dB 111148 41,000 MHz | -40,000 MHz 1,000 MHz 5.18417 GHz -37.38 dbm 27,74 dB -11,07 dB
40,000 MHz 41,000 MHz 1,000 MHz 6.02583 GHz -51.58 dbm -44,10 db -27.43 db 40,000 MHz 41,000 MHz 1,000 MHz 5.26583 GHz 52,81 dbm 43,17 b -26,50 db
41.000 MHz 80,000 MHz 1.000 MHz 6.06484 GHz -57.75 dbm -50.,26 db -22,29 db 41.000 MHz 80,000 MHz 1.000 MHz 5.30484 GHz -56.20 dBm -46.56 dB -18.,60 db
80.000 MHz | 120.000 MHz | 1.000 MHz | 6.10484 GHz | -57.94 dBm | -50.45 dB || -10,50 dB ] 80.000 MHz | 120.000 MHz | 1.000 MHz 6.34434 GH2 -58.31 dBm -48.67 dB -8.72d8 ]
120.000 MHz | 163.136 MHz 1,000 MHz 6.11693 GHz -57.56 dBm -50,07 dB -10,07 dB 120.000 MHz | 163.968 MHz 1,000 MHz 6.34549 GHz -57.86 dBm -48,22 dB -8.22 dB
— —
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Spectrum ‘%‘ Spectrum EV'-]
Ref Level 17.33 dém  Offset 26.33 dp Mode Auto Sweep Ref Level 17.24 dm  Offset 26.24 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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60 dem 60 dem
70 d 70 d
.80 dB .80 dB
CF 6.465 GHz 1001 pts Span 325.888 MHz CF 6.545 GHz 1001 pts Span 326.144 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -9.09 dBm RBW 1.000 MHz Peak Power -9.34 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | alimit | RangeLow | Rangeup | RBW | Frequency | Powerabs | PowerRel | Alimit |
-162.944 MHz | -120,000 MHz 1.000 MHz 6.32058 GHz -57.02 dbm -47,53 db 7.53 db -163.072 MHz | -120,000 MHz 1.000 MHz 5.39514 GHz -56.86 cbm 47,52 cb -7.52 dbs
-120.000 MHz -80.000 MHz 1.000 MHz 6.34516 GHz -57.15 dBm -48.05 dB -8.10 d& -120.000 MHz -80.000 MHz 1.000 MHz 6.42516 GHz -57.02 dBm -47.68 db -7.73 dB
-80.000 MHz | -41,000 MHz 1.000 MHz 6.42351 GHz -39.86dBm | -30.77 dB -10.67 dB -80.000 MHz | -41,000 MHz 1.000 MHz 6.50351 GHz -38.07 dBm 2873 dB 6,63 dB
41,000 MHz | -40,000 MHz 1,000 MHz 5.42417 GHz -37,39 dBm -28,30 dB -1163d8 41,000 MHz | -40,000 MHz 1,000 MHz 650417 GHz -37.07 dbm 27.73dB -11.07 dB
40,000 MHz 41,000 MHz 1,000 MHz 550583 GHz -51.66 dbm -42,57 db -25.91 db 40,000 MHz 41,000 MHz 1,000 MHz 5656583 GHz 52,32 dbm 42,95 db -26.31cb
41.000 MHz 80,000 MHz 1.000 MHz 654451 GHz -56.76 dbm -47 66 db -19.77 db 41.000 MHz 80,000 MHz 1.000 MHz 6.62451 GHz -56.91 dbm -47.57 db -19.67 db
80.000 MHz | 120.000 MHz | 1.000 MHz 6.58484 GH2 -57.32 dBm | -48.23 dp || -8.28d8 ] 80.000 MHz | 120.000 MHz | 1.000 MHz 6.66484 GH2 -57.33 dBm -47.98 dB -8.03 dB
120.000 MHz | 162,944 MHz 1,000 MHz 659631 GHz -57.07 dBm -47,98 dB -7.98 dB 120.000 MHz | 163.072 MHz 1,000 MHz 6.67985 GHz -57.15 dBm 47,81 dB -7.81 dB
— —
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Report No. : FR3N2802H

Plot on Channel 6625 MHz

pectrum

Ref Level 17.14 dem  Offset 28.14 d8
SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6705 MHz

pectrum

Ref Level 17.23 dem
SGL Count 100/100

Offset 28.23 d8

Mode Auto Sweep

@ 1R AvgPwr

@ 1R AvgPwr

“Limit Jheck PABS “Limit Jheck
10 dRP5Gy 10 dRP5Gy
0 dBm; 0 dBm;
-0d \ -0d § ]
-20 dey ‘ .20 dby
a0 d i y o - i~ Ay
s | - A o _ [T
— / i [~ — " T
e v e
i = - 60 dam
70d 70d
.80 db: .80 db:
CF 6.625 GHz 1001 pts Span 327.936 MHz | |( CF 6.705 GHz 1001 pts Span 325.248 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -8.33 dBm RBW 1.000 MHz Peak Power -7.98 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBwW Frequency | PowerAbs | PowerRel |  aLimit Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel |  aLimit
[ -163.968 MHz | -120,000 MHz 1,000 MHz 6.50221 GHzZ -56.91dBm | -48.58 dB -8.58 4B ~162.62% MHz |__-120,000 MHz 1,000 MHz 6.57508 GHzZ -56.57 dBm EEEEED -8.99 0B
-120.000 MHz -80,000 MHz 1.000 MHz 6.50516 GHz -57.20 dBm -48,97 dB -9.02.d8 -120.000 MHz -80,000 MHz 1.000 MHz 6.58516 GHz -57.32 dbm -49.34 db -9.39 dB
-90.000 MHz | -41.000 MHz 1,000 MHz 6.58384 GHz -36,96 dBm -26,63 dB | -8.60 db -90.000 MHz | -41.000 MHz 1,000 MHz 6.66384 GHz -36.14 dBm -28.16 dB -8.13 db
41,000 MHz | -40.000 MHz | 1,000 MHz 658417 Ghz -36,57 dBm -28.24 dB -11.57 d8 41,000 MHz | -40.000 MHz | 1,000 MHz 6.66417 Ghz -35.95 dBm 27.97 dB -11.30 dB
40000 MHz | 41,000 MHz | 1,000 MHz 6.66583 GHz | S204dem | -4371dB 27.04dB 40000 MHz | 41,000 MHz | 1.000 MHz 6.74583GHz 4980 CBm  -4182dB  25.150B
41.000 MHz 80,000 MHz | 1,000 MHz 6.70484 GHz -56.65 dBm -48,52 dB -20.55 dB 41.000 MHz 80,000 MHz | 1,000 MHz 6.78484 GHz -55.31 dBm -47.32 dB -19.36 dB
80.000 MHz | 120.000 MHz | 1.000 MHz 6.74484 GHz | -57.60 dBm | -49.27 dB -2.32dB 80.000 MHz | 120.000 MHz | 1.000 MHz 6.82484 GHz | -57.32 dBm -42.34 db -2,32 dB
120.000 MHz | 163.968 MHz 1,000 MHz 6.75041 GHz -57.36 dBm -49,03 dB -5.03 de 120.000 MHz | 162,624 MHz | 1,000 MHz £.84371 GHz -57.05 dBm -45.07 dB -5.07 dB
-
L g L [
pectrum 2
Ref Level 17.54 dém  Offset 2854 dg Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
d\ imit ¢heck PABS
10 dRmzar
od
-10 dBm [ |
-20d I
30 d8 = PSR PSS
o _— T —~
7 LN
=0 d b
|- h“‘»__k
60 dBm
70 dBm
CF 6.945 GHz 1001 pts Span 924.48 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.66 dBm RBW 1.000 MHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  alimit
~162.240 MHz |__-120,000 MHz 1,000 MHz 6.79754 GHzZ 57.03dBm | -49.37.dB 9.37 de
-120.000 MHz -80,000 MHz 1.000 MHz 6.82516 GHz -57.27 dBm -49.71 dB -9.76 dB
-90.000 MHz | -41.000 MHz 1,000 MHz 6.90384 GHz -37.43 dBm -29,83dB | -5.79 db
41,000 MHz | -40.000 MHz | 1,000 MHz 590417 GHz -36.10 dBm -28.44 dB 1177 d8
40000 MHz | 41,000 MHz | 1,000 MHz 6.98583 GHz | -49,40dBm | -4174dB  -25.07d8
41.000 MHz 80,000 MHz | 1,000 MHz 7.02484 GHz -56.70 dBm -49,04 db -21,08 dB
80.000 MHz | 120.000 MHz | 1.000 MHz 7.06484 GHz | -58,18 dBm | -50,52dB -10,57 d&
120.000 MHz | 162,240 MHz 1,000 MHz 7.06675 GHz -56,05 dBm -50.39 dB -10.39 dB
-
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EUT Mode 802.11ax HE80 484RU66

Plot on Channel 6385 MHz Plot on Channel 6785 MHz
Spectrum [@ Spectrum [@

Ref Level 17.00 dém  Offset 26.00 dB Mode Auto Sweep Ref Level 17.79 dm  Offset 26.79 dp
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr

Mode Auto Sweep

“Limit fheck pafs Limit qheck
10 dBm 5 10 dBmyy
0 dBm od
-10 d8y T -10 de {_ Y
-20 d8 fl f -20 dem T ‘
20 d — f\ ” J'M‘ ‘JA | _ .30 dBy - L LY -
a — k T (T i
-20 By < 40 ds =
- = ¥
o com—|— LW \ - I — Iy T
<5ider Y -50d:
o . - e O [ i AU SO g = ——
N 60 di
70 dBy -70 dBm
-80 dBy
CF 6.385 GHz 1001 pts Span 326.656 MHz CF 6.785 GHz 1001 pts Span 324.48 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -9.66 dBm RBW 1.000 MHz Peak Power -7.75 dBm RBW 1.000 MHz
RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-163.328 MHz | -120.000 MHz 1.000 MHz 6.24514 GHz -57.40 dBm -47.75 db 7.75 de -162.240 MHz | -120.000 MHz 1.000 MHz 6.65444 GHz -56.70 dbm -48.55 db -8.95 de
-120.000 MHz -80.000 MHz 1.000 MHz 6.26549 GHz -57.53 dBm -47 .87 dB -8.02 d8 -120.000 MHz -80.000 MHz 1.000 MHz 6.66549 GHz -56.66 dBm -48.91 db -9.06 d&
-80.000 MHz | -41,000 MHz 1.000 MHz | 6.30516 GHz 57.04dBm | 47,39 dB -19.41dB | || -80.000 MHz | -41,000 MHz 1.000 MHz 6.70543 GHz -55.77 dBm -48.02 dB -20.12 dB
41,000 MHz | -40,000 MHz 1,000 MHz £.34417 GHz -51,80 dBm -42.14 dB -25.48 d8 41,000 MHz | -40,000 MHz 1,000 MHz 6.74417 GHz -49.89 dBm 42,14 dB -25.47 d8
40,000 MHz 41,000 MHz 1,000 MHz 642583 GHz -36.25 dBm -26,59 dB -11.52dB 40,000 MHz 41,000 MHz 1,000 MHz 6.82583 GHz -36.32 dBm 28,57 dB -11.50 dB
41.000 MHz 80,000 MHz 1,000 MHz 5.42648 GHz -39,08 dBm -29,42 dB -9.32 de 41.000 MHz 80,000 MHz 1,000 MHz 5.82649 GHz -36.69 dBm -28.94 dB -8.84 di
80.000 MHz | 120.000 MHz | 1.000 MHz | 65.50484 GHz | -57.34 dBm | -47 68 dB -7.73d8 ] | 80.000 MHz | 120.000 MHz | 1.000 MHz 6.90434 GH2 -56.41 dBm -48.66 dB 871d8 ]
120.000 MHz | 163,328 MHz 1,000 MHz 6.50812 GHz -57.20 dBm -47.54 dB 7.54 dg 120.000 MHz | 162,240 MHz 1,000 MHz 6.91036 GHz -56.04 dBm -48.29 dB -8.29 di
— —
L J - L J [

Plot on Channel 6865 MHz Plot on Channel 7025 MHz

Spectrum né] Spectrum Ev'-]
RefLevel 17.74 dBm  Offset 28.74d® Mode Auto Sweep RefLevel 17.60 dBm  Offset 28,60 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
Limit (heck PARS Limit (heck
10 dBmyy 10 dBmyy
0 di 0 di
_10 de f prm————y -10 dem ’
-20 dem J -20d ‘
304 _ nlr\ir\,u’lﬁl - - _ ] Sl _
o AT — o — 1! e
- [ re W N - l ”ﬂ i \ -
T — — il N - a o \ —
=0 — i
R s i e TSP W | (U .
-60 d -60 d
-70 dem -70 dem
CF 6.865 GHz 1001 pts Span 327.808 MHz CF 7.025 GHz 1001 pts Span 327.68 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -7.38 dBm RBW 1.000 MHz Peak Power -9.87 dBm RBW 1.000 MHz
RangeLow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
-163.904 MHz | -120.000 MHz 1.000 MHz 672714 GHz -56.71 dBm -49,33 db 5,33 de -163.640 MHz | -120.000 MHz 1.000 MHz 5.90220 GHz -56.32 dbm -465.,45 ob -6.45 db
-120.000 MHz -80.000 MHz 1.000 MHz 6.74516 GHz -56.74 dBm -49.36 dB -9.41 d8 -120.000 MHz -80.000 MHz 1.000 MHz 6.90516 GHz -56.52 dBm -46.65 dB -6.70 dB
-80.000 MHz | -41,000 MHz 1.000 MHz 6.82384 GHz -47.10dBm | -39.72 dB -1969dB || || -80.000 MHz | -41.000 MHz 1.000 MHz 6.94516 GHz -55.52 dBm -45.64 dB -17.68 dB
41,000 MHz | -40,000 MHz 1,000 MHz 5.82417 GHz -49,16 dBm -41,79 d -25,12.dB 41,000 MHz | -40,000 MHz 1,000 MHz 598417 GHz -50.07 dbm 40,20 dB 2353 dB
40,000 MHz 41,000 MHz 1,000 MHz 6.90583 GHz -35.77 dBm -26.39 dB -11.73dB 40,000 MHz 41,000 MHz 1,000 MHz 7.06583 GHz -38.64 dBm -28.77 dB -12.10 dB
41.000 MHz 80,000 MHz 1.000 MHz 5.90616 GHz -36.85 dbm -29,47 db -9.44 db 41.000 MHz 80,000 MHz 1.000 MHz 7.06616 GHz -39.99 dbm -30.11 0B -10.08 db
80.000 MHz | 120.000 MHz | 1.000 MHz 6.98434 GH2 -55.80 dBm | -48.42 dB -8.47 dB ] | 80.000 MHz | 120.000 MHz | 1.000 MHz 7.14484 GH2 -58.40 dBm -48.52 dB 857 dB
120.000 MHz | 163.904 MHz 1,000 MHz 6.98680 GHz -57.20 dBm -49,62 db 9,82 dB 120.000 MHz | 163,840 MHz 1,000 MHz 7.14714 GHz -58,31 dbm -48.44 0B 8,44 dB
— —
L J - L J o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

EUT Mode

802.11ax HE160 FullRU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum né] Spectrum né]
Ref Level 16,55 dém  Offset 27.55 dB Mode Auto Sweep Ref Level 16,55 dém  Offset 27.55 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
_Limit ¢heck paps _Limit ¢heck
10 daTse; 10 daTse;
0 db 0 db
— = =
nds - a0ds B N
-20 d -20 d
and — " -30 df — —
-40 dem \)i e -40 dem — 7 —
50 d8 S 50 dB /
il R B | I E——— R |
50 do 50 dB
70 d 70 d
-80 d -80 d
CF 6.025 GHz 1001 pts Span 659.328 MHz CF 6.185 GHz 1001 pts Span 659.712 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.45 dBm RBW 2.000 MHz Peak Power -4.45 dBm RBW 2.000 MHz
RangeLow | RangeUup | RBW | Frequency | PowerAbs | PowerRel |  alimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  alimit |
-320.664 MHz | -247.248 MHz 2,000 MHz 5.76028 GHz -55.21 dbm -51.77 db -11.77 db -320.856 MHz | -247.352 MHz 2,000 MHz 5.93586 GHz -55.51 cbm 51,47 cb -11.47 db
-247.248 MHz -164.832 MHz 2.000 MHz 5.77808 GHz -55.66 dBm -52.21 dB -12.26 d8 -247.392 MHz -164.928 MHz 2.000 MHz 5.93860 GHz -55.82 dBm -51.37 dB -11.51 d8
-164.832 MHz | -83.416 MHz 2.000 MHz | 5.94125 GHz 36,40 dBm | -32,96 dB -12.93 dB -164.928 MHz | -83.464 MHz 2.000 MHz 6.10120 GHz -38.10 dBm -33.65 B -13.62 dB
83,416 MHz | -82,416 MHz 2,000 MHz 5.94208 GHz -35,40 dBm -31,95 dB -11,95d8 93,464 MHz | -82,464 MHz 2,000 MHz 5.10204 GHz -36.77 dbm 3232 dB -12,32dB
82,416 MHz 83,416 MHz 2,000 MHz 6.10782 GHz -35.81 dBm -32,37 db -12,37 db 82,454 MHz 83,464 MHz 2,000 MHz 5.26786 GHz -37.15 dbm -32.70cB -12,70 db
83,416 MHz | 164.832 MHz 2,000 MHz 6.10875 GHz -37.22 dBm -33.77 db -13.74 dB 83,464 MHz | 164.528 MHz 2,000 MHz 5.26880 GHz -38.51 dbm -34.07 b -14,03 db
164.832 MH2 | 247.248 MHz | 2.000 MHZ | 627192 GHz | -55.26 dBm | -51.81 d8 -11.86 dB ] 164.928 MH2 | 247,392 MHz | 2.000 MHz 6.43206 GH2 -55.29 dBm -50.84 dB -10.89 d8 ]
247.248 MHz | 326.664 MHz 2,000 MHz 6.27917 GHz -55,23 dBm -51,79 dB -11.79 dB 247.392 MHz | 326,856 MHz 2,000 MHz 5.43998 GHz -55,28 dBbm -50.84 dB -10.84 dB
— —
L J - L J [
Dat Dat 16:51:59
Spectrum né] Spectrum Ev'-]
Ref Level 16,55 dém  Offset 27.95 dp Mode Auto Sweep Ref Level 17.25 dm  Offset 26.25 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
L imit gheck PABS ‘\ imit ¢heck
10 daTse; 10 dRmny
0 dBm 0 dBm
- [ = e ]
10ds 10 d
U] r_, H
-20 df 20 dB JL .L
_ —~ o _ /-fJ }-\. _
-40 de = = 40 d — 7 T e
50 dem — 50 dey -
| — S—————— E— . ——
50 de -60 dem
-70 d& 70 d
-30 dem -80 d8
CF 6.345 GHz 1001 pts Span 656.832 MHz CF 6.505 GHz 1001 pts Span 657.216 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.41 dBm RBW 2.000 MHz Peak Power -5.32 dBm RBW 2.000 MHz
RangelLow | RangeUup | RBW | Frequency | PoweraAbs | PowerRel |  Alimit | RangeLow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
-320.416 MHz | -246.312 MHz 2,000 MHz 6.09636 GHz -55,46 dbm -51.06 db -11.06 db -320.608 MHz | -246.456 MHz 2,000 MHz 6.25622 GHz 54,27 obm 43,35 cb -8.55 db
-246.312 MHz -164.208 MHz 2.000 MHz 6.09902 GHz -55.52 dBm -51.11 d8 -11.16 d& -246.456 MHz -164.304 MHz 2.000 MHz 6.25887 GHz -54.25 dBm -48.93 db -8.98 dB
-164.208 MHz | -83.104 MHz 2.000 MHz 6.26157 GHz 37.54dBm | -33.14dB -13.11d8 -164.304 MHz | -83.152 MHz 2.000 MHz 6.42152 GHz -40.88 dBm -35.57 B -15.54 dB
83104 MHz | -82,104 MHz 2,000 MHz 5.26240 GHz -36.,45 dBm -32,04dB -12,04dB 83152 MHz | -82,152 MHz 2,000 MHz 5.42235 GHz -39.74 dbm -34.43 db -14.43 db
62,104 MHz 83,104 MHz 2,000 MHz 5.42760 GHz -36.86 dbm -32,45 db -12,45 db 82.152 MHz 83,152 MHz 2,000 MHz 556765 GHz -37.04 dbm -31.73 cB -11.73 dB
83,104 MHz | 164.208 MHz 2,000 MHz 5.42843 GHz -38,53 dbm -34,12 db -14.00 db 83,152 MHz | 164.304 MHz 2,000 MHz 5.58848 GHz -38.43 dbm -33.12dB -13.08 dB
164.208 MH2 | 246,312 MHz | 2.000 MHz 6.59098 GH2 -55.24 dBm | -50.84 dB -10.88 d@ ] 164.304 MH2 | 246,456 MHz 2.000 MHz 6.75113 GH2 -54.60 dBm -49.29 dB -9.34dB
246,312 MHz | 328.416 MHz 2,000 MHz 6.59755 GHz -55.,23 dBm -50,83 dB -10.63 dB 246,456 MHz | 328.608 MHz 2,000 MHz 6.83065 GHz 54,62 dBm -49,30 db -9.30 di
— —
L J - L J o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Plot on Channel 6665 MHz

Plot on Channel 6825 MHz

pectrum 2 pectrum oo
RefLevel 17.15 dBm  Offset 28,15 d8 Mode Auto Sweep Ref Level 17,65 dBm  Offset 28.65 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
“Limit Jheck PABS Limit qheck
10 dRP5Gy 10 diwony
0 dBm; od
10d ] _10di r !
10 = 10 derm —= Au
-20 de \' -20 dem J
-snd —— lrk“ — <30 de — WL
40 df — / \ — 40 de| — Sl /f l\ =
-50 der p= -50 d — . 1
-60d -60 de
F0d 70 dBm
-80 e
CF 6.665 GHz 1001 pts Span 662.016 MHz | | CF 6.825 GHz 1001 pts Span 657.984 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.07 dBm RBW 2.000 MHz Peak Power -7.06 dBm RBW 2.000 MHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit Range Low Rangeup | RBw | Frequency | PowerAbs | PowerRel |  ALimit
-331.008 MHz | -248,256 MHz 2,000 MHz 641443 GHz -53,96 dBm ~47.90 4B 7.90 de ~328.992 MHz | 246,744 MHz ___ 2,000 MHz 6.57793 GHzZ -53.18 dbm ~46.12 0B 6.12 0B
-248.256 MHz -165.504 MHz 2,000 MHz 6.41708 GHz -54.02 dBm -47.95 dB -£.,00 dB -246.744 MHz -164.496 MHz 2,000 MHz 6.57858 GHz -53.15 dbm -46.09 dB -6.14 dB
-165.504 MHz | -B3.752 MHz | 2.000 MHz 6.58092 GHz -37.50 dBm -31.43 dB -11.40 dB -164.436 MHz | -83.248 MHz 2,000 MHz 6.74142 GHz -40.58 dBm -33.52 dB -13.43 dB
-82.752 MHz | -82.752 MHz | 2,000 MHz 658175 Ghz -36,40 dBm -30.34 dB -10.34 dB -82.248 MHz | -82.24B MHz | 2,000 MHz 56.74225 Ghz -39.42 dBm -32.35dB -12.35dB
82752 MHz | B3.752MHz | 2000 MHZ 6.74825 GHz | 4032dBm | -3425dB -1425d8 82248 MHz | B3.24BMHz | 2,000 MHz 690775 GHz | -38.12 dBm 31.060B  -11.06dB
83752 MHz | 165,504 MHz | 2,000 MHz 6.74908 GHz -41,42 dBm -35.35d8 -15.32d8 83.248 MHz | 164,496 MHz | 2,000 MHz 6.90858 GHz -39.29 dBm -32.23 0B -12.20 dB
165,504 MHz | 248,256 MHz 2,000 MHz 6.91292 GHz | -54.12 dBm -48,12dB -8.17 dB 164.496 MHz | 246,744 MHz | 2,000 MHz 7.07142 GHz | -55.18 dBm -48.12 dB -8,16 dB
248.256 MHz | 331,008 MHz | 2,000 MHz £.99365 GHz -53,57 dBm -47.50 dB -7.50 di 246.744 MHz | 328,952 MHz | 2,000 MHz 7.07207 GHz -55.20 dBm -48.14 dB -8.14 dB
-
L )| g L J [ _]
Date 08:14:11 Dat 08:
pectrum 2
Ref Level 17,55 dBm  Offset 28.55 d8 Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
A\ imit ¢heck PABS
10 dRmzar
od
-10 dBm r = jL
-20d
— =
30 day . — { ——
-40 dey / ) =
-50 di
—— 4
-60 dBm
70 dBm
CF 6.985 GHz 1001 pts Span 654.528 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.56 dBm RBW 2.000 MHz
Range Low Rangeup | RBw | Frequency | Powerabs | powerRel |  Alimit
~327.264 MHz | 245448 MHz ___ 2,000 MHz 6.69014 GHz -54,13 dBm ~48,57 db -8.57 de
-245.448 MHz -163.632 MHz 2,000 MHz 6.73988 GHz -54,12 dBm -48,56 dB -£61de
-163.632 MHz | -82,816 MHz 2,000 MHz 6.90186 GHz -36,72 dBm -33.16 db -13.13dB
82816 MHz | -81.816 MHz 2,000 MHz 6.90268 GHz -37,06 dBm -31.50 dB -11.50 d8
BLBI6MHz | 82,816 MHz | 2000 MHZ 7.06732 GHz | -3BE2dBm | -3326dB  -13.26dB
82816 MHz | 163,632 MHz | 2,000 MHz 7.06B14 GHz -40.20 dBm -34.64 dB -14.61d8
163,632 MHz | 245,448 MHz | 2,000 MHz 7.23012 GHz | -55.76 dBm -50.20 dB | -10.25dg
245.440 MHz | 327,264 MHz | 2,000 MHz 7.23732 GHz -55.72 dBm -50.17 dB -10.17 dB
-
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

EUT Mode

802.11ax HE160 996RUG7

Plot on Channel 6025 MHz

Spectrum

Plot on Channel 6185 MHz

Spectrum

Ref Level 16.61 dBm

Offset 27.61 di

Mode Auto Sweep

SGL Count 100/100

Ref Level 16.79 dBm

oOffset 27.72 dp

SGL Count 100/100

Mode Auto Sweep

(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PARS _Limit ¢heck
10 daTse; 10 daTse;
0dB 0 dBm
10d8 ‘\ 10 d8 ]
- VT~ -

_ | 1 ]

— J I l . \
-40 dem — M,,/ i — -40 de| — =
0 .. L AT 7 [ -
| -50 dem — i —— S0 dem — N = —
60 dB -60 d
70 d -70 d&
-80 d -30 dem
CF 6.025 GHz 1001 pts Span 659.328 MHz CF 6.185 GHz 1001 pts Span 659.712 MHz
Spectrum Emission Mask Standard: None

Spectrum Emission Mask

Standard: None

Peak Power -3.97 dBm RBW 2.000 MHz Peak Power -5.34 dBm RBW 2.000 MHz
RangeLow | RangeUup | RBW | Frequency | Powerabs | PowerRel |  alimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-320.664 MHz | -247.248 MHz 2,000 MHz 5.75962 GHz -55.46 dbm -51.49 db -11.49 db -320.656 MHz | -247.352 MHz 2,000 MHz 5.93002 GHz -55.45 dbm -50.15 db -10,15 db
-247.248 MHz -164.832 MHz 2.000 MHz 5.77940 GHz -55.22 dBm -51.25 d8 -11.49 d8 -247.392 MHz -164.928 MHz 2.000 MHz 5.93794 GHz -55.56 dBm -50.22 dB -10.27 d8
-164.832 MHz | -B3.416 MHz 2,000 MHz | 5.94125 GHz -38.98.dBm | -35.01dB -14.98 dB -164.928 MHz | -B3.464MHz 2,000 MHz 6.10120 GHz 41,55 dBm -36.22 dB -16.18 dB
-93.416 MHz | 82416 MHz | 2,000 MHz 5.94208 GHz -37.50 dBm -33.62d8 -1362d8 -83.464 MHz | -82464 MHz | 2,000 MHz 6.10204 GHz -39.49 dBm -34.15dB -14.15d8
82416 MHz 83416 MHz 2,000 MHz 6.10752 GHz -46,35 dBm -42,38 dB -22,38 dB 82,454 MHz 63464 MHz 2,000 MHz 6.26736 GHz -47.72 dBm -42.38 dB -22,38 dB
83416 MHz | 164,832 MHz | 2,000 MHz 5.17454 GHz -49,46 dBm -45.49 dB -18.95 dB 83464 MHz | 164,928 MHz | 2,000 MHz 56.33066 GHz 52,44 dBm -47.11 dB -20.12 dB
164.832 MH2 | 247.248 MHz | 2.000 MHZ | 6.27192 GHz | -55.30 dBm | -51.33d8 || -11.37 d8 ] 164.928 MH2 | 247,392 MHz | 2.000 MHz 6.43206 GH2 -55.01 dBm -49.67 dB 972 d8 ]
247.248 MHz | 326,664 MHz | 2,000 MHz £.29459 GHz -55,28 dBm -51,31dB -11.31d8 247.392 MHz | 329,856 MHz | 2,000 MHz 6.48286 GHz -54.92 dBm -49,59 db -9.59 dB
— —
L J - L J [
Dat Dat 14:11:03

Plot on Channel 6505 MHz

Plot on Channel 6665 MHz

Spectrum ‘%‘ Spectrum EV'-]
Ref Level 17.30 dm  Offset 26.30 db Mode Auto Sweep RefLevel 17.13 dem  Offset 26.13 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
“Limit fheck PARS “Limit heck
10 dRmny 10 dBm 5
0 dBm 0 dBm
-10d . -10d ;
-20 d8
0 : T
e ]J i‘ﬂ i -30d e 4 \ —
J | / |
.80 de .80 dB
CF 6.505 GHz 1001 pts Span 657.216 MHz CF 6.665 GHz 1001 pts Span 662.016 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.95 dBm RBW 2.000 MHz Peak Power -5.30 dBm RBW 2.000 MHz
RangeLow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit RangeLow | RangeUup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-320.608 MHz | -246.456 MHz 2,000 MHz 5.25286 GHz -54.,48 dbm -48,53 db -8.53 db -331.008 MHz | -248.256 MHz 2,000 MHz 5.41045 GHz 54,30 cdbm 43,00 cb -5.00 dbs
-246.456 MHz -164.304 MHz 2.000 MHz 6.25887 GHz -54.24 dBm -48.29 dB -£.34d8 -248.256 MHz -165.504 MHz 2.000 MHz 6.41708 GHz -54.42 dBm -4G.13 dB -9.18 dB
-164.304 MHz | -83.152 MHz 2.000 MHz 6.42152 GHz -41.40dBm | -35.45dB -15.42 dB -165.504 MHz | -83.752 MHz 2.000 MHz 6.58092 GHz -4+1.11 dBm -35.82 dB -15.79 dB
83152 MHz | -82,152 MHz 2,000 MHz 5.42235 GHz -39,11dBm -33.16 dB -13.16 dB -83.752 MHz | -82,752 MHz 2,000 MHz 6568175 GHz -39.85 dbm -34.56 db -14.56 db
82.152 MHz 83,152 MHz 2,000 MHz 6.58765 GHz -47.28 dBm -41,33 dB -21.33dB 82752 MHz 3,752 MHz 2,000 MHz 6.74825 GHz -48,58 dBm -43.23 dB -23.23 dB
83,152 MHz | 164.304 MHz 2,000 MHz 6.65776 GHz -51.93 dbm -45,98 db -19.11d8 83,752 MHz | 165.504 MHz 2,000 MHz 5.82884 GHz 54,24 dbm -48.95 db 21,1108
164.304 MH2 | 246,456 MHz 2.000 MHz 6.75113 GH2 -54.82 dBm | -48.87 dB || -8.92 da ] 165.504 MHz | 248.256 MHz 2.000 MHz 6.91292 GH2 -54.60 dBm -49.30 dB -9.35 dB
246,456 MHz | 328.608 MHz 2,000 MHz 6.83262 GHz -54.81 dBm -48,86 dB 8,86 di 248,256 MHz | 331,008 MHz 2,000 MHz 5.98906 GHz -53,87 dBm -48.58 db -8.58 di:
— —
L J - L J o

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Plot on Channel 6825 MHz

Plot on Channel 6985 MHz

pectrum 52 pectrum 2
Ref Level 17.62 dem  Offset 28.62 d Mode Auto Sweep Ref Level 17,65 dm  Offset 28.65 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit fheck PARS Limit fheck
10 diwony 10 diwony
od od
10 derm 10 derm i
20 d -20 dem
- M — JE—
-30 d8 o A -30 d8 — 1 —
.40 dB _ -40 da — - 7 T =
- - =0 d = aai
=0 — s0 pp— -
-60 d -60 d
70 dem 70 dem
CF 6.825 GHz 1001 pts Span 657.984 MHz | |( CF 6.985 GHz 1001 pts Span 654.528 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.61 dBm RBW 2.000 MHz Peak Power -5.05 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-320.952 MHz |__-246.744 MHZ 2.000 MHz 6.4963+ GHz 54,15 dbm ~47.54 db 7.54d8 -327.26% MHz |__-245,448 MHZ 2.000 MHz 6.72286 GHz 54,16 dBm ~43,10 0B -5.10 0B
-246.744 MHz | -164.496 MHz 2,000 MHz 657658 GHz -54,25 dBm -47 64 dB 7,69 dB -245.448 MHz | -163,632 MHz 2,000 MHz 6.73988 GHz 54,20 dbm 49,15 dB .19 db
164,436 MHz | -03.246 MHz 2,000 MHz 5.74142 GHz -41.28 dbm -34.67 db -14.64 db -163.632 MHz | -82.816 MHz 2,000 MHz 5.30186 GHz -38.36 dbm -33.30 ¢ -13.27 cb
-83.248 MHz | -82,248 MHz 2,000 MHz 6.74225 GHz -39,57 dém -32,96 dB -12,96 dB 82,816 MHz | -81.816 MHz 2,000 MHz 56.90268 GHz -36.08 dbm -31.03 0B -11.03 0B
82.248 MHz | 83,248 MHz 2.000 MHz 6.90775 GHz -47.86 dBm -41.25dB | -21.25de 81816 MHz | 82,816 MHz 2.000 MHz 7.06732 GHz -47.22 dBm -42.17 dB -22.17 dB
83,248 MHz | 164.496 MHz 2,000 MHz 5.98917 GHz -52,83 dBm -46,22 d -18,25dB 82,816 MHz | 163,632 MHz 2,000 MHz 7.13648 GHz 51,05 dbm -46,00 db -19.20 db
164.496 MHz | 246,744 MHz 2,000 MHz 7.07142 GHz -55.55 dBm -48,93 dB -8.95dp 163.632 MHz | 245.448 MHz 2,000 MHz 7.23012 GHz -55.91 dBbm -50.85 db -10.90 dB
246,744 MHz | 328.992 MHz 2,000 MHz 7.07470 GHz -55.53 dbm -48,92 db -8.52 db 245448 MHz | 327.264 MHz 2,000 MHz 7.24190 GHz -55.91 dbm -50.86 db -10.86 db
—
L ] g L [

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Report No. : FR3N2802H

EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz
Spectrum

Plot on Channel 6505 MHz
Spectrum

Ref Level 17.10 dBm
SGL Count 100/100

oOffset 28,10 di Mode Auto Sweep

Ref Level 17.30 dBm
SGL Count 100/100

Offset 28,30 dB Mode Auto Sweep

(@ 1Rm AvgPwr

[@1rm Avapwr

“Limit fheck pafs “Limit fheck
10 dBm 5 10 dRmny
0 dBm 0 dBm
0 d ; ‘ : 0 d \ S
T ] T

kil I -

30 d - -30 dey — ‘ —
40 d = { 40 d J T T

d " A
-50 dby — -50 dey —— e ——
60 d -60 dBm
70 dey 70d
-80 day -80 dBy
CF 6.345 GHz 1001 pts Span 656.832 MHz CF 6.505 GHz 1001 pts Span 657.216 MHz

Spectrum Emission Mask Standard: None

Spectrum Emission Mask Standard: None

Peak Power -7.12 dBm RBW 2.000 MHz Peak Power -5.08 dBm RBW 2.000 MHz
RangelLow | RangeUup | RBW | Frequency | Powerabs | PowerRel |  ALimit RangeLow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-320.416 MHz | -246.312 MHz 2,000 MHz 6.09048 GHz -55.,17 dbm -48,05 db -8.05 db -320.608 MHz | -246.456 MHz 2,000 MHz 6.25033 GHz 54,52 dbm EEREED 5,43 db
-246.312 MHz -164.208 MHz 2.000 MHz 6.09902 GHz -55.19 dBm -48.07 dB £.11d8 -246.456 MHz -164.304 MHz 2.000 MHz 6.25887 GHz -54.53 dBm 4G .44 db -9.49 d8
-164.208 MHz | -83.104 MHz 2.000 MHz | 6.19101 GHz 5295dBm | -45,83 dB -18.84 dB -164.304 MHz | -83.152 MHz 2.000 MHz 6.34762 GHz -48.62 dBm -43.54 dB -16.22 dB
83104 MHz | -82,104 MHz 2,000 MHz 6.26240 GHz -49,63 dBm -42,51dB -22,51d8 83152 MHz | -82,152 MHz 2,000 MHz 5.42235 GHz -46,31 dbm 4123 dB -21,23d8
82104 MHz 3,104 MHz 2,000 MHz 6.42760 GHz -36,98 dBm -31.86 dB -11,56 dB 82.152 MHz 83,152 MHz 2,000 MHz 6.58765 GHz -36.64 dBm -31.55 dB -11,55 dB
83,104 MHz | 164.208 MHz 2,000 MHz 6.42843 GHz -40,89 dbm -33.77 db -13.74 db 83,152 MHz | 164.304 MHz 2,000 MHz 5.58848 GHz -38.38 dbm -33.30 0B -13.27 d
164.208 MH2 | 246,312 MHz | 2.000 MHZ | 6.59098 GHz | -54.88 dBm | -47.76 dB || -7.80 d8 ] 164.304 MH2 | 246,456 MHz 2.000 MHz 6.75113 GH2 -54.76 dBm -49.67 dB 972 d8 ]
246,312 MHz | 328.416 MHz 2,000 MHz 6.59295 GHz -54.83 dBm -47,71dB 7.71de 246.456 MHz | 328,608 MHz 2,000 MHz 6.75178 GHz -54.78 dbm -49.70 dB 9,70 dB
— —

L J - L J [
Spectrum ‘%‘ Spectrum EV'-]
RefLevel 17.62 dBm  Offset 28,62 df Mode Auto Sweep RefLevel 17.65 dBm  Offset 28,65 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

(@ 1Rm AvgPwr (@ 1Rm AvgPwr

Limit (heck PARS Limit (heck
10 dBmyy 10 dBmyy
0 di 0 di
-10 dem -10 dem | I
Pt gl b
el = -20 dem — JJP numv -
-30 d8 - J e
\ — -40 d8 — ,VJ —
e S0 d | E———— ™ TT— S
-60 d -60 d
-70 dem -70 dem
CF 6.825 GHz 1001 pts Span 657.984 MHz CF 6.985 GHz 1001 pts Span 654.528 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.14 dBm RBW 2.000 MHz Peak Power -5.27 dBm RBW 2.000 MHz
RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | RangeLow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-320.952 MHz | -246.744 MHz 2,000 MHz 657065 GHz -54,08 dBm -47,93 db -7.53 de -327.264 MHz | -245.448 MHz 2,000 MHz 6.73006 GHz -53.60 dBm -48.34 db -8.34 db
-246.744 MHz -164.496 MHz 2.000 MHz 6.57924 GHz -54.07 dBm -47.92 dB -8.07 d8 -245.448 MHz -163.632 MHz 2.000 MHz 6.74053 GHz -53.91 dBm -48.65 db -8.79 dB
-164.436 MHz | -83.248 MHz 2.000 MHz 6.66810 GHz 51.22dBm | -45,08 dB -17.82dB -163.632 MHz | -82,816 MHz 2.000 MHz 6.82630 GHz 51,58 dBm -46.32 dB -18.80 dB
83,248 MHz | -82,248 MHz 2,000 MHz 5.74225 GHz -49,93 dBm -43,79 dB -23,79.dB 82,816 MHz | -81,816 MHz 2,000 MHz 5.90268 GHz -46,33 dbm 41,06 db -21.06 dB
52248 MHz 3,248 MHz 2,000 MHz 6.90775 GHz -36,33 dBm -32.13 dB -12.13 dB 81816 MHz 2,816 MHz 2,000 MHz 7.06732 GHz -37.12 dBm -31.86 dB -11.86 dB
83.248 MHz | 164.496 MHz 2,000 MHz 5.90858 GHz -40,19 dbm -34,05 db -14.02 db 82,816 MHz | 163.632 MHz 2,000 MHz 7.06814 GHz -39.43 dbm -34.16 0B -14.13 6B
164.496 MH2 | 246,744 MHz | 2.000 MHz 7.07142 GH2 -55.53 dBm | -49.39 dp || -9.43 dB ] 163.632 MH2 | 245,448 MHz 2.000 MHz 7.22881 GH2 -55.50 dBm -50.23 dB -10.47 dB
246,744 MHz | 328.992 MHz 2,000 MHz 7.07207 GHz -55,52 dBm -49,38 dB -5.38 di 245.448 MHz | 327,264 MHz 2,000 MHz 7.23143 GHz -55.63 dBm -50.37 dB -10.37 dB
— —
L J - L J o

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 3N2802
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
o B
he] e, .
'E 504 et : CISPR Limitiat Main Plorts
s 1 bbb |
-
407 L
1 b
307 ¢ >
20T
10T
0 } } } —+— } } } —+—— } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.168000 31.90 55.06 23.16 | L1 OFF 19.9
0.168000 45.68 65.06 19.38 | L1 OFF 19.9
0.179250 35.35 54.52 19.17 | L1 OFF 19.9
0.179250 46.94 64.52 1758 | L1 OFF 19.9
0.287250 34.06 50.60 16.54 | L1 OFF 19.9
0.287250 39.85 60.60 20.75 | L1 OFF 19.9
0.399750 30.11 47.86 17.75 | L1 OFF 19.9
0.399750 37.16 57.86 20.70 | L1 OFF 19.9
1.234500 24.41 46.00 2159 | L1 OFF 19.9
1.234500 29.08 56.00 26.92 | L1 OFF 19.9
8.621250 26.11 50.00 23.89 | L1 OFF 20.1
8.621250 28.83 60.00 31.17 | L1 OFF 20.1




EUT Information

Report NO : 3N2802
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR:QP LimitatMam Plorts
[a4] i SR
he] i,
'E 504 T _— : CISPR-Ave Limitiat Main Plorts
s L W W T O NSNS S |
3
401
| *le
301 ¢
&
20T
10t
0 } } } —+— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.168000 33.53 55.06 21.53 | N OFF 19.9
0.168000 45.87 65.06 19.19 | N OFF 19.9
0.179250 36.46 54.52 18.06 | N OFF 19.9
0.179250 46.48 64.52 18.04 | N OFF 19.9
0.287250 31.01 50.60 1959 | N OFF 19.9
0.287250 37.64 60.60 2296 | N OFF 19.9
0.354750 30.41 48.85 18.44 | N OFF 19.9
0.354750 36.04 58.85 2281 | N OFF 19.9
3.185250 25.15 46.00 20.85 | N OFF 20.0
3.185250 30.12 56.00 25.88 | N OFF 20.0
7.010250 25.36 50.00 24.64 | N OFF 20.1
7.010250 26.98 60.00 33.02 | N OFF 20.1




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Appendix C. Radiated Spurious Emission

Test Engineer :

Jack Tsai, Gary Guo and Steven Wu

Temperature :

18.2~20.2°C

Relative Humidity :

54.2~56.1%

<Sample 1>
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5916.84 57.9 -30.3 88.2 40.83 34.2 12.3 29.43 | 220 48 P H
5924.52 49.08 -19.12 68.2 31.99 34.2 12.32 | 2943 | 220 48 A H
* 5955 113.18 - - 96.05 34.18 12.39 29.44 220 48 P H
* 5955 107.22 - - 90.09 34.18 12.39 29.44 220 48 A H
H

802.11a
H

CHO1
5867.56 56.19 -32.01 88.2 39.36 34.07 12.18 29.42 244 27 P \%

5955MHz
5921 48.01 -20.19 68.2 30.93 34.2 12.31 29.43 244 27 A \%
* 5955 109.63 - - 92.5 34.18 12.39 29.44 244 27 P \%
* 5955 102.85 - - 85.72 34.18 12.39 29.44 244 27 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1lof C82




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11910 47.5 -26.5 74 57 38.72 17.97 66.19 - - P H
17865 52.11 -21.89 74 53.41 41.31 22.24 64.85 100 160 P H
17865 43.23 -10.77 54 44.53 41.31 22.24 64.85 100 160 A H
H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 46.88 -27.12 74 56.38 38.72 17.97 66.19 - - P \%
5955MHz
17865 52.67 -21.33 74 53.97 41.31 22.24 64.85 100 259 P \Y,
17865 43.1 -10.9 54 44.4 41.31 22.24 64.85 100 259 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C2 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12390 47.16 -26.84 74 56.08 38.9 18.23 | 66.05 - - P H
18585 36.38 -37.62 74 57.27 38.27 -3.51 55.65 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 47.7 -26.3 74 56.62 38.9 18.23 | 66.05 - - P |V
6195MHz
18585 37.2 -36.8 74 58.09 38.27 -3.51 55.65 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C3 of C82

FAX : 886-3-327-0855
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 48.63 -39.57 88.2 56.27 39.8 18.46 65.9 - - P H
19245 37.21 -36.79 74 57.85 38 -3.34 55.3 - - P
802.11a
CH 93
12830 48.74 -39.46 88.2 56.38 39.8 18.46 65.9 - - P
6415MHz
19245 37.27 -36.73 74 57.91 38 -3.34 55.3 - - P

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C4 of C82

FAX : 886-3-327-0855
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Band 5 5925~6425MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
6+7 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |(H/V)
5865.96 57.07 |-31.13 88.2 40.26 34.06 12.17 | 29.42 | 271 53 P H
5925 48.28 -19.92 68.2 31.2 34.2 12.32 | 29.44 | 271 53 A H
5761.6 59.46 | -28.74 88.2 43.13 33.75 1198 | 29.4 | 230 57 P H
5761.6 50.56 |-17.64 68.2 34.23 33.75 1198 | 29.4 | 230 57 A H
802.11ax * 5955 113.23 - - 96.1 34.18 12.39 | 29.44 | 271 53 P H
HEZ20 Full * 5955 106.49 - - 89.36 34.18 12.39 | 29.44 | 271 53 A H
CHO1 5909.8 56.9 -31.3 88.2 39.85 34.2 12.28 | 29.43 | 227 107 P \%
5955MHz 5924.52 47.85 |-20.35| 68.2 30.76 34.2 12.32 | 29.43 | 227 | 107 A \Y
* 5955 108.75 - - 91.62 34.18 12.39 | 29.44 | 227 107 P \%
* 5955 103.08 - - 85.95 34.18 12.39 | 29.44 | 227 107 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C5 of C82

FAX : 886-3-327-0855
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Band 5 5925~6425MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
11910 46.73 -27.27 74 56.23 38.72 17.97 66.19 - - P H
17865 51.34 -22.66 74 52.64 41.31 22.24 64.85 100 211 P H
17865 41.85 -12.15 54 43.15 41.31 22.24 64.85 100 211 A H
H
H
H
H
H
H
H
802.11ax H
HEZ20 Full H
CHO1 11910 47.25 -26.75 74 56.75 38.72 17.97 66.19 - - P \%
5955MHz 17865 51.28 -22.72 74 52.58 41.31 22.24 64.85 100 105 P \%
17865 41.77 -12.23 54 43.07 41.31 22.24 64.85 100 105 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C6 of C82

FAX : 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 47.48 -26.52 74 56.4 38.9 18.23 66.05 - - P H
18585 38.5 -35.5 74 59.39 38.27 -3.51 55.65 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 47.32 -26.68 74 56.24 38.9 18.23 | 66.05 - - P |V
6195MHz 18585 36.56 | -37.44 74 57.45 | 3827 | -3.51 | 55.65 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C7 of C82

FAX : 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12830 48.93 -39.27 88.2 56.57 39.8 18.46 65.9 - - P H
19245 36.15 -37.85 74 56.79 38 -3.34 55.3 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 93 12830 48.85 -39.35 88.2 56.49 39.8 18.46 65.9 - - P \Y
6415MHz 19245 37.36 | -36.64 74 58 38 -3.34 | 553 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

. C8 of C82




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5916.84 68.31 -19.89 88.2 51.24 34.2 12.3 29.43 215 36 P H
5924.84 57.76 -10.44 68.2 40.67 34.2 12.32 29.43 215 36 A H
* 5955 114.17 - - 97.04 34.18 12.39 29.44 215 36 P H
802.11ax | * 5955 106.29 - - 89.16 | 34.18 | 12.39 | 2944 | 215 | 36 | A | H
HE20 H
Partial H
106/53 59194 69.38 -18.82 88.2 52.31 34.2 12.3 29.43 283 101 P \%
CHO1 5925 57.09 | -11.11 68.2 40.01 34.2 12.32 | 2944 | 283 | 101 | A | V
5955MHz | « 5955 109.85 - - 9272 | 3418 | 1239 | 29.44 | 283 | 101 | P | V
* 5955 104.72 - - 87.59 34.18 12.39 29.44 283 101 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.84 60.96 |-27.24 88.2 43.87 34.2 12.32 | 29.43 | 239 54 P H
5923.24 524 -15.8 68.2 35.32 34.2 12.31 29.43 239 54 A H
5761.6 59.39 |-28.81 88.2 43.06 33.75 11.98 29.4 236 53 P H
* 5965 110.53 - - 93.42 34.14 12.41 29.44 239 54 P H
802.11ax * 5965 104.1 - - 86.99 34.14 12.41 29.44 239 54 A H
HE40 Full H
CHO03 5924.2 57.55 -30.65 88.2 40.47 34.2 12.31 29.43 225 111 P \%
5965MHz 5925 50.12 | -18.08 68.2 33.04 34.2 12.32 | 2944 | 225 | 111 | A | V
* 5965 106.97 - - 89.86 34.14 12.41 29.44 225 111 P \%
* 5965 100.52 - - 83.41 34.14 12.41 29.44 225 111 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C10 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
11930 47.88 | -26.12 74 57.31 38.76 17.99 | 66.18 - - P H
17895 51.55 -22.45 74 52.34 41.73 22.25 64.77 100 236 P H
17895 42.05 -11.95 54 42.84 41.73 22.25 64.77 100 236 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 11930 47.38 -26.62 74 56.81 38.76 17.99 66.18 - - P \%
5965MHz 17895 52.22 -21.78 74 53.01 41.73 22.25 64.77 100 121 P \%
17895 42.72 -11.28 54 43.51 41.73 22.25 64.77 100 121 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C11 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 47.82 -26.18 74 56.73 38.9 18.24 66.05 - - P H
18615 36.52 -37.48 74 57.41 38.24 -35 55.63 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 51 12410 47.62 -26.38 74 56.53 38.9 18.24 | 66.05 - - P |V
6205MHz 18615 36.54 | -37.46 74 57.43 | 38.24 -3.5 | 55.63 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C12 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12810 48.97 -39.23 88.2 56.62 39.8 18.46 65.91 - - P H
19215 35.97 -38.03 74 56.63 38 -3.35 | 55.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH91 12810 49.27 -38.93 88.2 56.92 39.8 18.46 | 65.91 - - P \Y
6405MHz 19215 36.45 | -37.55 74 57.11 38 -3.35 | 55.31 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C13 of C82




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5920.36 75.51 -12.69 88.2 58.44 34.2 12.3 29.43 100 115 P H
5920.36 56.91 -11.29 68.2 39.84 34.2 12.3 29.43 100 115 A H
* 5965 112.25 - - 95.14 34.14 12.41 29.44 100 115 P H
802.11ax | * 5965 103.54 - - 86.43 | 34.14 | 1241 | 2944 | 100 | 115 | A | H
HE40 H
Partial H
242/61 5916.2 71.03 -17.17 88.2 53.97 34.2 12.29 29.43 283 101 P \%
CHO3 5920.36 54.97 |-13.23 68.2 37.9 34.2 12.3 | 2943 | 283 | 101 | A | V
5965MHz | « 5965 108.73 - - 9162 | 3414 | 12.41 | 2944 | 283 | 101 | P | V
* 5965 101.11 - - 84 34.14 12.41 29.44 283 101 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C14 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5894.44 57.87 |-30.33 88.2 40.88 34.18 12.24 | 29.43 | 262 56 P H
5924.2 50.82 -17.38 68.2 33.74 34.2 12.31 29.43 262 56 A H
* 5985 109.58 - - 92,51 34.06 12.46 | 2945 | 262 56 P H
* 5985 100.77 - - 83.7 34.06 12.46 | 2945 | 262 56 A | H
802.11ax H
HES8O0 Full H
CH 07 5921.64 56.93 -31.27 88.2 39.85 34.2 12.31 29.43 262 105 P \%
5985MHz 5925 4885 |-19.35| 68.2 31.77 34.2 12.32 | 29.44 | 262 | 105 | A | V
* 5985 104.6 - - 87.53 34.06 12.46 29.45 262 105 P \%
* 5985 97.98 - - 80.91 34.06 1246 | 2945 | 262 | 105 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C15 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
11970 47.91 -26.09 74 57.17 38.88 18.01 66.15 - - P H
17955 53.81 -20.19 74 54.03 42.12 22.28 64.62 100 209 P H
17955 44.34 -9.66 54 44.56 42.12 22.28 | 64.62 | 100 | 209 A | H
H
H
H
H
H
H
H
802.11ax H
HES8O0 Full H
CH 07 11970 47.89 -26.11 74 57.15 38.88 18.01 66.15 - - P \%
5985MHz 17955 54.07 -19.93 74 54.29 42.12 22.28 64.62 100 108 P \%
17955 44.25 -9.75 54 44.47 42.12 22.28 64.62 100 108 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C16 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12450 47.86 -26.14 74 56.73 38.9 18.27 66.04 - - P H
18675 36.5 -37.5 74 57.64 37.95 -3.49 55.6 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 55 12450 46.73 -27.27 74 55.6 38.9 18.27 66.04 - - P \%
6225MHz 18675 36.92 | -37.08 74 58.06 | 37.95 | -3.49 | 556 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C17 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12770 49.1 -39.1 88.2 56.96 39.62 18.44 65.92 - - P H
19155 37.06 -36.94 74 57.33 38.45 -3.38 55.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 87 12770 48.65 -39.55 88.2 56.51 39.62 18.44 | 65.92 - - P \Y,
6385MHz 19155 37.21 | -36.79 74 57.48 | 3845 | -3.38 | 55.34 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C18 of C82




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5922.28 78.83 -9.37 88.2 61.75 34.2 12.31 | 29.43 | 100 | 119 P H
5920.68 60.78 -7.42 68.2 43.7 34.2 12.31 29.43 100 119 A H
5985 109.24 - - 92.17 34.06 12.46 | 29.45 | 100 | 119 P H
802.11ax 5985 101.21 - - 84.14 | 3406 | 1246 | 2945 | 100 | 119 | A | H
HES0 H
Partial H
484/65 5915.56 76.2 -12 88.2 59.14 34.2 12.29 29.43 308 102 P \%
CH 07 5920.68 59.08 | -9.12 68.2 42 34.2 12.31 | 2943 | 308 | 102 | A | V
5985MHz 5985 105.78 - - 88.71 | 34.06 | 1246 | 2945 | 308 | 102 | P | V
5985 99.23 - - 82.16 34.06 1246 | 2945 | 308 | 102 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C19 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5898.6 63.98 |-24.22 88.2 46.97 34.19 12.25 | 29.43 | 220 | 122 P H
5898.28 53.91 -14.29 68.2 36.9 34.19 12.25 29.43 220 122 A H
* 6025 105.71 - - 88.66 34.05 12.47 | 29.47 | 220 | 122 P H
* 6025 98.35 - - 81.3 34.05 12.47 | 29.47 | 220 | 122 A | H
802.11ax H
HE160 Full H
CH 15 5898.6 59.8 -28.4 88.2 42.79 34.19 12.25 29.43 283 102 P \%
6025MHz 5902.76 51.76 |-16.44| 68.2 34.73 34.2 12.26 | 29.43 | 283 | 102 | A | V
* 6025 103.23 - - 86.18 34.05 12.47 29.47 283 102 P \%
* 6025 94.9 - - 77.85 34.05 12.47 29.47 283 102 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
12050 49.26 | -24.74 74 58.33 39 18.05 | 66.12 | 196 34 P H
12050 39.5 -14.5 54 48.57 39 18.05 66.12 196 34 A H
18075 35.27 -38.73 74 57.35 37.6 -3.72 55.96 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 49.91 -24.09 74 58.98 39 18.05 66.12 313 352 \%
6025MHz 12050 39.37 | -14.63 54 48.44 39 18.05 | 66.12 | 313 | 352 AV
18075 36.37 -37.63 74 58.45 37.6 -3.72 55.96 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C21 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 46.86 -27.14 74 55.8 38.9 18.22 66.06 - - P H
18555 38.29 -35.71 74 59.26 38.21 -3.51 55.67 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 47.83 -26.17 74 56.77 38.9 18.22 66.06 - - P \%
6185MHz 18555 36.18 | -37.82 74 57.15 | 3821 | -3.51 | 55.67 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C22 of C82

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
12690 49.29 -24.71 74 57.47 39.38 18.39 65.95 315 86 P H
12690 40.05 -13.95 54 48.23 39.38 18.39 65.95 315 86 A
19035 37.66 -36.34 74 58.01 38.47 -3.43 55.39 - - P
802.11ax
HE160 Full
CH79 12690 48.84 -25.16 74 57.02 39.38 18.39 65.95 100 305 P
6345MHz 12690 39.98 | -14.02 54 48.16 | 39.38 | 1839 | 65.95 | 100 | 305 | A
19035 36.02 -37.98 74 56.37 38.47 -3.43 55.39 - -

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C23 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5907.24 82.75 -5.45 88.2 65.71 34.2 12.27 29.43 222 56 P H
5898.92 64.7 -3.5 68.2 47.68 34.2 12.25 29.43 222 56 A H
* 6025 108.02 - - 90.97 34.05 12.47 29.47 222 56 P H
802.11ax | * 6025 99.32 - - 8227 | 34.05 | 12.47 | 2947 | 222 | 56 | A | H
HE160 H
Partial H
996/67 5907.24 78.52 -9.68 88.2 61.48 34.2 12.27 29.43 300 98 P \%
CH 15 5898.92 61.35 | -6.85 68.2 44.33 34.2 12.25 | 29.43 | 300 | 98 AV
6025MHz | « 6025 104.85 - - 87.8 | 34.05 | 1247 | 2947 | 300 | 98 | P | V
* 6025 95.85 - - 78.8 34.05 12.47 29.47 300 98 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C24 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 6 - 6425~6525MHz

WIFI 802.11a Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
12870 49.79 |-38.41 88.2 57.34 39.84 18.49 | 65.88 - - P | H
19305 35.88 -38.12 74 56.32 38.16 -3.32 55.28 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 97
12870 49.6 -38.6 88.2 57.15 39.84 18.49 65.88 - - P \%
6435MHz
19305 35.03 |-38.97 74 55.47 38.16 -3.32 | 55.28 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C25 of C82

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
12950 55.82 -32.38 88.2 63.14 40 18.53 | 65.85 288 82 P H
12950 45.7 -22.5 68.2 53.02 40 18.53 | 65.85 | 288 82 A | H
19425 37.16 -36.84 74 57.56 38.1 -3.27 55.23 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 105
12950 49.18 |-39.02 88.2 56.5 40 18.53 | 65.85 - - P |V
6475MHz
19425 36.57 -37.43 74 56.97 38.1 -3.27 55.23 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C26 of C82
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13050 48.82 -39.38 88.2 56.16 39.9 18.61 | 65.85 - - P H
19545 35.47 -38.53 74 55.74 38.16 -3.25 | 55.18 - - P

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

802.11a
CH 113
13050 48.24 -39.96 88.2 55.58 39.9 18.61 | 65.85 - - P
6515MHz
19545 34.28 -39.72 74 54.55 38.16 -3.25 55.18 - - P
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C27 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 6 6425~6525MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
12870 53.72 | -34.48 88.2 61.27 39.84 18.49 | 65.88 | 100 52 P H
12870 42.78 -25.42 68.2 50.33 39.84 18.49 65.88 100 52 A H
19305 35.22 |-38.78 74 55.66 38.16 -3.32 | 55.28 - - P H
H
H
H
H
H
H
H
802.11ax H
HEZ20 Full H
CH 97 12870 52.95 -35.25 88.2 60.5 39.84 18.49 65.88 190 7 \%
6435MHz 12870 4225 |-25.95 68.2 49.8 39.84 18.49 | 65.88 | 190 7 AV
19305 34.78 -39.22 74 55.22 38.16 -3.32 55.28 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C28 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12950 52.3 -35.9 88.2 59.62 40 18.53 65.85 100 53 P H
12950 43.72 | -24.48 68.2 51.04 40 18.53 | 65.85 | 100 53 A | H
19425 33.93 -40.07 74 54.33 38.1 -3.27 55.23 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 105 12950 52.8 -35.4 88.2 60.12 40 18.53 | 65.85 | 186 5 P |V
6475MHz 12950 43.04 |-2516| 68.2 50.36 40 18.53 | 65.85 | 186 5 AV
19425 35.77 -38.23 74 56.17 38.1 -3.27 55.23 - - \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
13030 51.55 |-36.65 88.2 58.9 39.9 1859 | 65.84 | 100 | 54 P | H
13030 43.23 | -24.97 68.2 50.58 39.9 18.59 | 65.84 | 100 | 54 A
19545 35.8 -38.2 74 56.07 | 38.16 | -3.25 | 55.18 - - P
802.11ax
HE20 Full
CH 113 13030 53.19 |-35.01 88.2 60.54 39.9 18.59 | 65.84 | 176 6 P
6515MHz 13030 42.66 | -25.54 68.2 50.01 39.9 1859 | 65.84 | 176 6 A
19545 35.47 | -38.53 74 55.74 | 38.16 | -3.25 | 55.18 - -

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C30 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 6 6425~6525MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
12890 51.13 -37.07 88.2 58.62 39.88 185 65.87 100 52 P H
12890 41.22 -26.98 68.2 48.71 39.88 18.5 65.87 100 52 A H
19335 33.42 -40.58 74 54.08 37.92 -3.31 55.27 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 99 12890 48.73 -39.47 88.2 56.22 39.88 18.5 65.87 174 7 \%
6445MHz 12890 40.28 | -27.92 68.2 47.77 | 39.88 185 | 65.87 | 174 7 A |V
19335 34.58 -39.42 74 55.24 37.92 -3.31 55.27 - - P \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12970 48.64 -39.56 88.2 55.97 39.96 18.55 65.84 - - P H
19455 35.39 |-38.61 74 55.89 37.98 -3.26 | 55.22 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 107 12970 48.82 -39.38 88.2 56.15 39.96 18.55 | 65.84 - - P |V
6485MHz 19455 35.73 | -38.27 74 56.23 | 37.98 | -3.26 | 55.22 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C32 of C82

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
13050 50.87 |-37.33 88.2 58.21 39.9 18.61 | 65.85 | 289 | 80 P | H
13050 41.6 -26.6 68.2 48.94 39.9 18.61 | 65.85 | 289 | 80 A
19575 3453 | -39.47 74 5471 | 38.25 | -3.26 | 55.17 - - P
802.11ax
HE40 Full
CH 115 13050 50.75 | -37.45 88.2 58.09 39.9 18.61 | 65.85 | 400 | 87 P
6525MHz 13050 40.83 |-27.37 68.2 48.17 39.9 18.61 | 65.85 | 400 87 A
19575 34.84 |-39.16 74 55.02 | 3825 | -3.26 | 55.17 - -

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C33 of C82
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 6 6425~6525MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12930 49.51 | -38.69 88.2 56.89 39.96 18.52 | 65.86 | 100 52 P
12930 40.65 -27.55 68.2 48.03 39.96 18.52 65.86 100 52 A
19395 36.19 |-37.81 74 56.55 38.16 -3.28 | 55.24 - - P
802.11ax
HES8O0 Full
CH 103 12930 48.49 -39.71 88.2 55.87 39.96 18.52 65.86 - - P
6465MHz 19395 34.3 -39.7 74 54.66 38.16 -3.28 | 55.24 - - P

< I KK KKK KKK <KK<Kjrjjx|jxjxyxjxx|xT T |xT | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C34 of C82
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samonias. FCC RADIO TEST REPORT Report No. : FR3N2802H

Band 6 6425~6525MHz

WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13010 48.12 -40.08 88.2 55.48 39.9 18.57 65.83 - - P
19515 35.37 -38.63 74 55.88 37.92 -3.24 55.19 - - P
802.11ax
HE160 Full
CH 111 13010 48.13 -40.07 88.2 55.49 39.9 18.57 65.83 - - P
6505MHz 19515 35.09 |-38.91 74 55.6 37.92 | -3.24 | 55.19 - - P

< I KK KKK KKK <KK<Kjrjjx|jxjxyxjxx|xT T |xT | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C35 of C82
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

Band 7 - 6525~6875MHz

WIFI 802.11a Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 49.03 | -39.17 88.2 56.4 39.86 18.63 | 65.86 - - P H
19605 35.03 -38.97 74 55.19 38.27 -3.27 55.16 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 48.98 -39.22 88.2 56.35 39.86 18.63 65.86 - - P \%
6535MHz
19605 35.53 | -38.47 74 55.69 38.27 -3.27 | 55.16 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR3N2802H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
13390 49.4 -24.6 74 56.14 40.3 18.95 | 65.99 - - P H
13390 40.48 |-13.52 54 47.22 40.3 18.95 | 65.99 - - A | H
20085 34.27 -39.73 74 54.59 38.03 -3.35 55 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 49.2 -24.8 74 55.94 40.3 18.95 | 65.99 - - P |V
6695MHz
13390 40.62 -13.38 54 47.36 40.3 18.95 | 65.99 - - A \%
20085 34.33 | -39.67 74 54.65 38.03 -3.35 55 - - \
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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